
15EKI

Parts Catalogue

•

Type
of Machine

Model



Catalogue No.

o ISEKI & co., LTD.



(



(

(



(

Special us e only for TX216 0,F- E41A

In this parts book you can find the parts to be exolusi vely used only for TX2160, type

F- E4l A. For any other parts not found in thi s book, please refer to the MODEL FE42

which is listed in the par ts book No.l41O-098-0l4-00.

-
T Y PE O F MOOE L I C G

KEY PART CODE DESCRIPTION OIY T 0 A REMARKS
Tf11 If 11 Tf 19 c L p

116 1614-508-200-00 FILTER (SUCTION) ASSY I
, ........-. ...-.... ..

111 VI11 -103-103-50 O-RING I......... .....-....-..-.-.... , su -
.. ... .......................-....

118 1614-108-160- 00 FILTER(SUCT lOtI) 'SlY I... ...... .. -............ ... : lm .-... ...... .... ..... .............
1 9 1614-\08-161- 00 FILTER(LH) I

, , ,
r rc. 16.

co:::::::::.:j .... , , , ............... . ... ....... ...... ............. .............. ...... -.. .
ASSV I .. A

---- I
, , ,

'--- I -'- . ... ..... .. ...- . . . ••••'·••••·.·~7~ - 19~; .......
~

~
.. -....

~~ 9 ®1 2 3 4 5 6

CO KEY shows the location of parts diagramed in the illustration.

@ Parts numbers begin with . V . and - W ' are standard parts of the market.

@ - ur : and - RH - on th e parts name are described against th e movin g direction

of th e machine Dr ar e described on the condit ion how to inst all parts on the

machines,

0) QTY shows the numb er of parts to be used for one unit of machine.

1\'1 is indica ted for par ts suppli ed by a mete r long .

. R - is ind icate d for parts supplied by liter.

- AR - is ind ica ted for parts need to be ad justed or regulated.

@ The following symbol classifies pa rt s to be used for machines .

* mean s standard parts.

- T ' shows that the parts ca n be installed as optional par ts .

. R ' shows that the parts can bc used as applicable parts to rep lace orig inally

eq uipped parts.

@) Ser ial number : upper row shows th c seria l number for th e first product an d

lower row for the last product.

Exa mp le Serial no. I through to ser ial no. 1999.



(j) lTC : In terchangeab ility

1 ' " ,O LD <-- N E W

New parts can be used in place of the old parts,

2 ', ,,O L D --> N EW

Old parts can be used in place of the new parts,

3 ' ,,,0 LD --'<- NE W

Old parts and new par ts can not be replaced each other.

@ COL : Color code

Color is signified with color code number for colored parts,

Please sec the color list shown in this page,

® GRP: Parts shown in thi s column can be replaced by SET parts,

Exsa mple : Parts marked ® can be repl aced by par ts marked tD, and (j) for

0 , so th e rest follow in the same alpha beti cal orde r,

@> Remarks

*Other maker 's part code num ber is shown in thi s column ,

* When Fig, No, is shown in the Remark column of SET par ts 0 " ," SS\' part s,

each of their component parts are listed in said Fig, No.

2 , ~9Lol';

Th e following colors are used for color parts.

COLOR C O L O R SPIV\Y TYPE PAINTS PAINTS
CODE CODE NUM13EH 41< DRUM 16 K Dl~UII'1

'1 F COSMO BLUE 1300- 952- 001 -1 0 1300- 952- 003- 00 1300- 952- 00,1- 00

6F FLASH WHITE 1300-953',001- 10 1300-953 -003 '00 1300- 953- 00,1 - 00

7 F MlHROR BLACK 1300-954 -001 -10 1300-95'1 -003-00 1300-9 5'1 -00 ,1-00

NOTE : Color code is signified only for the parts assigned by the maker as color

pa rts,

3 . p~ r:.tLQr_d§~

I ) Par ts numbers lis ted in th e par ts cata logue are all registered 1I1 "ISEI<I on- line

computer",

2) When you order parts, please make sure of correct numbers,

3) When subs ti tute parts is ava ilabl e, the part number ordered will be auto ma tica lly

turned to a new part number.

'I) Please be sure to use "ISEKI GENUINE PARTS".

Any other similar parts other than ISEI<I parts when used may cause a tr oubl e

th at makes us unable to repair or gua rantee the warrant.

(



(

CON T ENTS

T X 2 160F -E 4 1 A

AIR CLEANER AND RADIATOR SYSTEM Fig. 18A

jv[UFFLER SYSTEM Fig. 19A

BONNET AND FRAME SYST EM Fig. 20B

BRAKE ROD SYST EM Fig. 3 10

TRANSMISSION CASE SYSTEM F ig. 34E

REAR AXLE SYST EM Fi g. 5 1A

T mE Fig. 52B

SEAT AND FENDER SYSTEM Fig. 63B

ELECTHlCAL SYSTEivI (A) F ig. 64C

ELECTRICAL SYSTEM (B ) Fig. 65B

ELECTRICAL SYSTE/,,[ (C) F ig. 65C

WEIGHT F ig. 66A

THREE POINT SYSTEM Fig. 67C

TOO LS AND TRAILER HITCH SYSTE M Fig. 71 B



(



FIG. 18A AIR CLEANER AND RADIATOR SYSTEM

(

(

TYPE OF MODEL I c G
KEY P ART CO D E DE S CR IP T I ON OTY T 0 R REM ARK S

FE41A C L P

1 143 4 - 101 - 2 10 - 00 RADIATOR ASSY 1 •
------- . • ... ...... ..........

2 1434 - 101 - 2 12 - 00 CAP 1
.. . -..... ........ ....

3 1434 - 101 - 2 13 - 00 PIPE, VINYL 1 •
------ - ----- --..-... ...

4 143 4 - 101 - 2 14 - 00 GUARD, FAN 1 •
....-- - --- - - --- .... . . .

5 143 4 - 10 1 - 2 15 - 00 PROTECTOR, FAN 1 •
6 14 27 - 10 1 - 006 - 00 SPRING, SET 2 •
. ... •7 143 4 - 101 - 2 16 - 00 COCK, WATER 1

8 V200 - 260 - 601 - 60 OOLT/ M 6X 16 4 •
9 V401 - 16 0 - 006 - 00 WASHER SP/ M 6 4 •

--- -- --- -- .... •10 V4 11 - 260 - 006 - 00 WASHER PL/M 6 4

11 14 2 7 - 10 1 - 007 - 00 CUSHION, RADIATOR 4 •
• ..................

12 V2 01 - 260 - 803 - 50 BOLT/ M ax 35 2
...... ...... . -... -............ .. •13 V4 11 - 260 - 008 - 00 WASHER PL/M a 2

•
..........

14 14 3 4 - 101 - 00 1 - 00 HOSE, LW/RUBBER 1

•... .. ......... .

15 1434 - 101 - 0 02 - 00 HOSE. UP/RUBBER 1

16 14 2 7 - 101 - 011 - 00 CLAM P/ 35 2 •
. . ... . .. . . . . . . . .............

17 157 5 - 10 2 - 00 7 - 00 CLAM P/44 2 •
. •18 143 4 - 10 2 - 2 10 - 10 CLEANER, AIR ASSY 1

19 1434 - 10 1 - 2 72 - 10 PAN, DUST 1 •
•

... ... -

20 14 2 7 - 10 1 - 28 3 - 00 BAFFLE ASSY 1

21 1434 - 10 1 - 2 73 - 00 OOLT, WING 1 •
..... .- ... .... .... . I

22 1427 - 10 1 - 286 - 00 WASHER, SEAL 1 •
• .. I ······· ..

23 14 2 7 - 10 1 - 284 - 00 ELEMENT 1

• ...........

24 14 2 7 - 101 - 288 - 00 GASKET 1
..........p ._-- ..................

25 1427 - 101 - 28 7 - 00 MARK. HANDLING 1 •



2

FIG. 18A AIR CLEANER AND RADIATOR SYSTEM

1-

30

- 11
13

- 12

(

l~"- IC L I--
TYPE OF MODEL 1 C G

KEY P A R T C O DE DE S CR I PTI O N OTY T 0 R REM AR KSFE41A C L P

26 1434 - 101 - 003 - 10 HOSE. A/ RUBBER 1
,
•

. .. . ..

27 1434 - 101 - 004- 10 HOSE. B/ RUBBER 1
• ..

28 1427 - 10 1 - 022 - 00 CLAMP/48 1 , . .. . . .

29 362 1 - 304 - 00 3 - 00 CLIP/56 2
... ... . . . . . . . . . .. . . . . , . . I ·

30 143 4 - 101 - 280 - 10 PLATE. SEAL COMP 1

31 V200 - 260 - 60 1 - 20 BOLT/M 6X 12 2 •
.. . 1 •

.....

32 V401 - 16 0 - 0 06 - 00 WASHER SP/M 6 2. . . . . . . . . . . . . . .. . . .

--- ---- .- -. ........ .. . . .. ..... ..... .. . . - -- - -- - - . . . . . . . I ······· ..... . .. . . .

. .. . . . .. . - ----. I ····· . .. .... .. .. ... ....

.. ....

. . .. . . .. . . . . . . .. . . . . .. . .

. . .
1

. . . ..

. . . . . . . . . . . . . . --- --- ------ -- ------- -- - -- - ....-.
J

. . . . ._ - . .... . . . . .

.... . . ------ ---- - ---- . .. ..

--- --- . ......... . .. . ...

. . ... . . . . .

. . . ... .

. . . . ... ..



FIG. 19A MU FFLER SYSTEM
,--- - - - -

3

l

(

v-- 16
18~17

14

,
(

15 - -

,r

(

TYPE OF MOOEL 1 c G
KEY P ART CODE DE S CR IPTION OTY T 0 R REMARKS

FE41A c L P

I 1434 - 101 - 230 - 00 MUFFLER I
,

. . . .. . . ,
2 143 4 - 9 15 - 2 10 - 00 PIPE, TAIL I

3 149 1 - 103 - 200 .- 00 COVER, MUFFLER COMP 1
,

- 1 , - -- - - ..

4 1~ g I - 103 - 00 I - 00 COVER I... . . . . . 1 , -- ----- --- 1 .. .

5 1~9 1 - 103 - 230 - 00 COVER, TA IL PIPE COMP 1

6 V4 11 - 260 - 008 - 00 WASHER PL/M08 9
,

.. . . ..... . . . . . , --- -- . .. . . . . . . . .. . . . _. ..

7 V20 1 - 260 -- 801 - 20 BOLT/M 8X 12 9
... .. ,

8 V40 1 - 160 - 008 - 00 WASHER SP/M 8 9 , ---- --- --- - +
9 V4 I 1 - 260 - 008 - 00 WASHER PL/M 8 2

10 V303 - 260 - 0 08 - 00 NUT/M, 8 I
,

II 143 4 - 101 - 007 - 00 CLAMP/32 I
,

.. . . . .. . . . . ,
12 V20 1 - 26 0 - 806 - 00 BOLT/M 8X 60 I

.... . .. ,
13 V40 1 - 160 - 008 - 00 WASHER SP/M 8 1

14 149 I - 10 3 - 210 - 00 COVER, T AIL PIPE COMP I
y .

_.. . . . . ... . ..

T15 1434 - 10 1 - 24 0 - 00 PIPE, TA IL I

16 V201 - 260 - 801 - 20 BOLT/M 8X 12 I T
. .. ' T . . . . . . .

17 V4 11 - 260 - 008 - 00 WASHER PL/M 8 I

18 V40 1 - 16 0 - 008 - 00 WASHER SP/ M 8 I T
---. --. . . . .. . . . . . . . .

...........-.. . . . . . . . .

. . . . . . ... . . ---- - --- ---- 1

- --- - -- -- ---- .. .. . . . .

. . .. . . . . . . . . -- ---- --- .. . . . . -- --- 1 .



4

(

(

18

22

FRAME SYSTEMFIG. 208
1

~~ I I 7 Jt C d " (! 110 / 1> . ,/ ,< ' /
~

I 9 '!lfD
8 ~~. '~r "'<j o'frJ• ", r" <,~

11 '7• o

l n~ Hl f. ~-
TYPE OF MODEL I c G

KEY P ART CO DE D ES C R I PT IO N OTY T 0 R REM AR KS
FE41 A c L P

I 1434 ··60 1 .. 250 .. 00 BONNET CQMP I •
. . . . . . ... .. .. .. .. ..... ...... ... . ....... , ' " . . . . .

2 14 2 7 .. I I I .. 24 4 .. 10 SEAL/ (30X20X215) I
,

. ... - .. ,
3 1427 .. 60 I .. 206 - 00 SEAL/ (30XI5X I70) 2

--- -- -- -- . . . . . . . . . . . .

4 14 3 4 .. 60 I .. 00 I - 10 BOLT, HINGE 2 •
- ---- -- . . .... . .

•5 14 2 7 - 60 I - 002 - 00 CUSHION/RUBBER 2

6 14 2 7 .. 60 I .. 003 .. 00 WASHER/1 5X24X2 2 .
,

.... ,
7 14 3 5 .. 60 I - 200 - 10 COYER, UNDER COMP I

!
.

8 V20 1 .. 260 .. 80 1 .. 60 BOLT/M BX 16 8
. . . . . . . . . . . .. . . ... .

!
. . . -

9 V4 0 I .. 160 .. 008 .. 00 WASH ER SP/M a 8
. . . .

10 V411 .. 260 .. 008 .. 00 WASHER PL/ M a 8 •

I I 1435 .. 60 I - 00 5 .. 00 GRILL I •
. . . . . .. . . . . . . . . . -- - -- . . . . . . . . . . . . . ... . . .

12 14 2 7 - 60 1 .. 005 .. 00 BOLT 4 •
.. . . . . . . . . . , - -- - •

. . . .. . . ... . .

13 V4 0 I .. 16 0 .. 006 .. 00 WASHER SP/M 6 4

•
. . . .

14 V4 I I .. 260 .. 006 .. 00 WASHER PL/M 6 4

•
. .... ...._-. . ... . .

15 14 2 7 .. 605 .. 0 0 1 - 00 GRILLE, LIGHT I

16 14 8 0 - 603 .. 00 I - 00 SCREW/M6XI6 5 •
. . . . . . . . . , -- - - ---- - - : . . . . . . .....

17 14 3 4 .. 60 1 .. 220 .. 00 PLATE, HINGE I
-- --- ------ ---- ---- --- ----- . . . . •18 14 3 4 - 601 - 230 - 20 COVER, SIDE LH I

-- -. --. . . . . . . . . ,
19 V20 I - 260 - 80 I - 60 BOLT/M ax 16 5

--.. --. - I .. , .. . . ..

20 V401 - 16 0 .. 008 - 00 WASHER SP/M a 5

21 V4 I 1 .. 260 .. 008 - 00 WASHER PL/M a 5
,

....t'" ". . .. I · I ······ .. . . J

22 14 3 4 .. 60 I .. 240 - 00 COVER, SIDE RH I

23 V20 1 - 260 .. 801 .. 60 BOLT/Moax 16 5
,

24 V40 1 .. 16 0 .. 008 .. 00 WASHER SP/M a 5
,

25 V41 1 - 260 - 008 - 0 0 WASHER PL/M a 5
,



(

7
I

J,.I '

1"-­
2

FIG. 31 D BRAKE ROD SYSTEM

16

5

(

TYPE OF MOOEL I c G
KEY PAR T CODE DES CR IPT ION OT Y T 0 R REMARKS

FE41A c L P

1 1434 - 312 - 200 - 00 SHAFT. BRAKE 1 •
• .............. ......

2 V704 - 140 - 022 - 00 RING. SNAP/22 C I
--- - • ............ ...... ....-...-.............. ........................

3 1434 - 312 - 2 10 - 00 PEDAL. BRAKE LH 1

•
-_._- --- -- ----- --...

4 V5 30 - 240 - 803 - 60 PIN 8X36 1

•
...... I .....

5 1403 - 3 12 - 003 - 00 SPRING. PARKING BRAKE 2

6 14 34 - 3 12 - 220 - 00 PEDAL, BRAKE RH I •
I . •7 V763 - 400 - 000 - 00 NIPPLE. GREASE/ 1/8 2... ,

8 14 I 5 - 3 12 - 50 0 - 00 YOKE. LH 2

9 143 4 - 3 12 - 330 - 00 YOKE. RH 2
,
• ...........................

10 140 4 - 3 12 - 006 - 00 PIN. YOKE A 2

11 V41 1 - 260 - 008 - 00 WASHER PL/MD8 2 •
._...

• .... -.-_.
12 V500 - 162 - 002 - 00 PIN. SPLIT/ 2.DX2D 2

. --_. _- ........ •
... .............

13 1404 - 3 12 - 005 - 00 PIN. YOKE B 2
....... ..-..-......... •14 V4 11 - 260 - 0 08 - 00 WASHER PL/M 8 2

•
......

15 V500 - 162 - 002 - 00 PIN. SPLIT/2.DX2D 2

16 1434 - 3 12 - 230 - 00 ROD. BRAKE 2 •
.-................. . .... .... .. , . . -..........-... ...... . . . . . .

17 140 1 - 122 - 00 5 - 0 0 NUT, LH THREAD/ M8 2 , .............. .....

18 V305 - 26 0 .- 0 08 - 00 NUT/M.8 2

19 143 4 - 3 12 - 00 1 - 00 CLAMP. HARNESS I
,

...... .- -- . ..........

20 V20 1 - 261 - 00 1 - 60 BOLT/ M IDX 16 I
,

21 V40 1 160 - 010 - 00 WASHER SP/MI D I
,

- ... ,
22 14 2 7 - 3 13 - 20 0 - 00 BRAKE. PARKING ASSY I
... . . ------- - -........................... . .. ........ , ..... ..... .-- -' . - .- -..

23 14 27 - 313 - 20 4 - 00 ROD 1
.................. ..... .... , ------ --- ..- ......................

24 1427 - 313 - 20 5 - 00 SPRING 1
........... .._._--- ----- --- -- -- -- .... .. ....... .. .. . ... .... ..................... .. ,

25 1427 - 3 13 - 20 6 - 00 BOTTON 1



6

FIG. 31 D BRAKE ROD SYSTEM

TYPE OF MODEL I C G
KEY PAR T CODE DE SCRI PT I ON OTY T 0 R REMAR KS

FE41A C L P

26 1427 - 31 3 209 00 GRIP I t- -
.. ....... ......-............. .-..

t I
27 1427 - 31 3 - 220 - 00 HOLDER. LEVER 1

28 V201 - 260 80 1 - 60 8OLT/M ax 16 2 •-

29 V40 1 - 160 - 008 - 00 WASHER SP/ M a 2 t

.......--.
t

.... .... . . .... .. .. .

30 1434 - 3 12 - 00 7 - 00 ROD. PACKING 1

31 V41 1 - 260 008 - 00 WASHER PL/M 8 2 t-
........... .............. .................. --- --- -. --. -..... ... ... ...... . ........... .......... -..-- .- ._ ---

t
32 V500 - 163 - 002 - 00 PIN, SPLIT/ 3.0X20 2

.......... ........
t

33 1434 - 3 12 - 340 - 00 HOLDER, SHAFT 1
........ --- --- -- - . -................. ......... ............

t
.. -------

34 1434 - 3 12 - 350 - 00 SHAFT, PARKING 1
........... - ---- .. .

35 143 4 - 31 2 - 360 - 00 ARi\1. PARKING 1 t

36 1434 - 31 2 - 009 - 00 NIPPLE, GREASE/B - M6F 1 t

. 1 .....

37 V58 0 - 140 - 80 2 - 80 PIN. SPRING 8X28 1 t

......-. - I ... . .. .

38 V580 - 140 - 50 2 - 80 PIN, SPRING 5X28 1 t

.......... ···1· .. .......

39 143 4 - 3 12 - 008 - 00 ROD. ADJUST 2 t

. ............ .. ... . .. ..................-.
t40 V305 - 260 - 008 - 00 NUT/M 8 4

41 V41 1 - 260 - 008 - 00 WASHER PL/M08 4
t

........ ........ ...... . .. _--_...........
t

42 V500 - 163 - 002 - 00 PIN. SPLIT/3.0X20 2......... ...-.- ......-......... .....................- . . . .

........... ............... -......-.. . . .. . . . . . ...

........... ....-......................................-.-.-.-......... . ....................... . ... ... ............... .. . . . . .....

...... ... ....-. -......................................--.............. ..................... .......

...... ............... ............-...............-... .............. .....

.......... ----- ... ..- .... ..-..... .............. ..... .- ... -... -..--- - ..............

(

(



(

(

7

FIG. 34E

..

TYPE OF MODEL I C G
KEY P AR T CO DE D ESC RIP T IO N OTY T 0 R REMARKS

FE41 A C L P

I 14 2 7 2 0 1 00 1 00 CASE, F T - MISSION 1 •- - -
.. . . ............................. ... . ...... .. ........................... ............ . . . . . . •---- - I .-... ...... .... ........

2 14 2 7 - 2 0 1 - 00 2 -- 50 CASE, TRANSMISSION 1

3 14 27 2 0 1 003 00 PACKING, R T -MISSION 1 •- - -
.. I ···· .... .... ........... ....... ... .............. .. . ------ --- ---- ----- --- . -. ..... ....... ..... .. ..............

4 V252 - 26 1 - 0 0 3 - 00 STUD/MIOX 30 4 •
I · ....................... .. ---- - -------- --- ---- -- --- --- --. -. -..... ........ ..... .............. ...... ....._-_.-.----

5 V2 52 - 26 1 - 003 - 50 STUD/M IOX 35 7 •
6 V25 1 - 26 1 - 202 - 5C STUD/Ml 2X 25 2 •

........ .................... ...................................... .....__ .... .. ............. ...................... • .... ......... .... ...... ..... . ..... ..................

7 V252 - 26 1 - 20 2 - 50 STUD/MI 2X 25 8
..... ...... .............. ............... ..... ........ ...... ............

8 V4 0 1 16 0 - 0 10 00 WASHER SP/M IO 13 •- -
.. . • . . . . . .

•9 V4 1 1 - 260 - 0 10 - 0 0 WASHER PL/MIO II
.. .---- .. ..-.... -..... ...-..-....... ...... ........ ......

10 V21 1 - 36 1 - 0 0 3 - 50 BOLT/M 6XI6 2 •
I I V303 - 2 6 0 - 0 10- 00 NU T/M. 10 13 •
12 V252 - 2 61 - 0 0 4 - 0 0 STUD/M l0X 40 2 •

.......... .. •13 V252 - 2 6 1 - 005 - 50 STUD/Ml0X 55 2
... ........................... ............ ........ ....... ............... ............... ..... ........ ..... ...............

14 V2 5 2 2 6 1 204 50 STUD/M I2X 45 2 •- - -
..... •15 1427 - 201 - 005 - 00 METAL, INPUT 1

16 1427 201 006 - 00 PACKING, INPUT METAL I •- -

17 V 201 2 6 0 - 806 00 BOLT/M ax 50 4 •- -
---- -- ---- ---- " 1- .. ................... ... .. . .. •18 V21 I - 360 - 803 - 50 BOLT/M 6XI5 4

.. ... .. •19 V40 1 - 160 - 0 0 8 -- 0 0 WASH ER SP/M a 4
. - •20 V4 1 I - 260 - 0 0 8 - 0 0 WASHER PL/M a 4

21 V52 1 10 0 - 80 1 60 PIN, ST B/ aXI6 4 •- -
... ......... ..... . .. .. . .

I
22 V52 1 .- 10 0 - 80 1 - 4 0 PIN, ST B/ aXI 4 2

.... .............. ... ... .. .......... .... .......-...... ..... ........ ..... ................

23 14 2 7 20 1 - 007 0 0 PLUG, DRAIN 1
I- -
I

... ..... ..... ........ ...... ................-.-._...

24 1427 - 20 1 - 008 - 0 0 WASHER, SEAL/16 I
................................................... .......... .............-. -.........-........................ ......... .. •25 14 2 7 - 201 - 0 16 - 00 CAP, BLANK/ MI2 5



8

FIG. 34E

TYPE OF MODEL I C G
KEY PA R T C O O E DE S CR I P T I ON OTY T 0 R REM A RKS

FE41A c L P

26 143 4 - 201 - 200 - 20 BRACKET. 2P LH COMP 1 •
........... ............................................................

• I
27 1434 - 20 1 - 2 10 - 20 BRACKET, 2P RH COMP 1

........... ......................................................... -----------. --.- -

•28 V20 1 - 261 - 203 - 00 8OLT/MI2X 30 8
........... ........

•29 V401 - 160 - 0 12 - 00 WASHER SP/M12 10
........... .............. ,

30 V303 - 260 - 01 2 - 00 NUT/ MI 2 2

31 1427 201 009 00 BUSH/25X34X48 2
,

- - -
...-.... .. .. .. .. ...... , I · ..

32 V704 - 140 - 02 5 - 00 RING, SNAP/25 C 2
........... ..................... ......... ........... ....... .......... ........... ............... ................ , .. ... -. -, I

33 14 27 - 2 18 - 00 1 - 00 COVER. JOINT 1... ....... .... .......... , I
34 14 27 - 20 1 - 02 1 - 00 PIN/8X212 1

-.......... ........... . . -----.- --. ....... ........

35 1427 - 20 1 - 0 11 - 00 PIN/8X220 1
,

36 V500 162 502 00 PIN, SPLIT/ 2.5X20 1 •- - -
......... .................-. -..- .-...-- . --. --.................. ...... .. ---- ---------- ---- --_..-........... .......

I •37 1305 - 24 1 - 00 1 - 00 PIN. HA IR 2
_.-....... ........•.... ---- -- ----- ----- . -. -..........................

•
.............

38 14 27 - 20 1 - 0 12 - 00 METAL. DIFF- CASE LH 1........ ..............-._. ... -.. -..... .. •39 1427 - 20 1 - 01 3 - 00 METAL. DIFF - CASE RH 1
........... ..................._..__ . _--- ._._....-.......... ......... ..... .. . . ...... .... .............. ............... ..... . ..... -.. . ..... ......... ..

40 1427 - 20 1 - 0 14 - 00 SHIM. OIFF - CASE A 2 •
41 1427 - 20 1 0 15 - 00 SHIM, DIFF - CASE B 10 •-

.......... .............................................................. , .-.-- ... ... ..

42 V211 - 560 - 802 - 50 8OLT/M 6X16 8
-......... .................. ........................................... ................-.- . --...-..................... ... •43 14 27 - 20 1 - 0 18 - 20 METAL. PTO 1

44 16 12 201 00 2 00 SEAL, RING 1 •- - -
......... ..............

•45 V2 11 - 26 1 - 00 3 - 00 BOLT/M 6X16 4

46 V4 11 - 260 - 008 - 00 WASHER/M8 1 •
-.......... .....................__._- --_..__.. -... -.. -.. ' ......... ...... ..... -- - - -.......................

....-...... .............

........... ..... ........... .......................................... .................................

-.......... ....... ............_.__ ._---- -----...-.......... . ......... ........ ...................................... ..-.. ...... ...... .. ..........

(



9

FIG. 51 A REAR AXLE SYSTEM

(

3 1
2

1" \0
8 4

11

I I" 'C,: - ~ t

TYPE OF MODEL I C G
KEY P A R T C O DE DESCR I PT IO N OTY T 0 R REMARK S

FE41A C L P

I 15 79 - 306 - 00 1 - 00 HOUSING, AXLE REAR/LH I •
. _---

•2 16 0 0 - 306 - 002 - 00 HOUSING . AXL E REAR/RH I

3 1427 - 30 6 - 0 03 - 00 PACKING, REAR AX LE 2 •
.... •4 V20 1 - 26 1 - 205 - 00 SOLT/MI2X 50 10

- .

----.5 V201 - 26 1 - 00 4 - 5 0 SOLT/M lOX 45 4

6 V304 - 260 - 0 10 - 0 0 NUT/MIG 4 •
I ······· ....... ....

•7 V304 - 260 - 0 12 - 00 NUT/M 12 2

8 V40 1 160 - 0 12 - 00 WA5HER SP/ MI2 12
,

-

9 V40 1 160 - 0 10 - 00 WASHER SP/Ml0 8
"--' i'"-

... -- --- - -.- . -. .... --- - .-.-.-...... --- -. -...... -- - --- ---.....
10 V521 10 0 - 801 - 60 PIN. ST B/ 8X16 4 •-

II 79 55 - 2 0 1 - 026 - 00 PLUG, DRAIN (1/4) 2
,

...-. ----

12 14 27 - 2 01 - 0 16 - 0 0 CAP. BLANK/M 12 8
,

..._... , ... ..._--- - .-, I
13 14 9 1 - 3 0 7 - 0 0 1 - 20 SHAFT. WHEEL 2

...... _-- _.. ...... ._-----.-.. . .........

14 1427 - 307 - 002 - 10 GEAR. WHEEL/58 2
--............---- .- ..--t-

15 1427 - 307 - 0 0 3 - 00 PIPE/ 123 2

16 14 9 1 - 307 - 20 1 - 0 0 SEAL. OIL/OLF488011.5 2
,

. ............ ---..--. ,..... ._ - - -.-.......
17 V600 - 1 10 - 630 - 6 0 BEARING. RB/6306 2

,
.............. ............. ......... ..................... ............... .....--........... ..---......... .... -t- --------. -... -.....

18 V600 - 1 10 - 620 - 8 0 BEARING. RB/ 6208 2
..-. -...... I

19 V704 - 14 0 - 0 3 0 - 00 RING. SNAP/30 C 2
,

.. -- -. -.... . . . .

20 V705 - 14 0 - 080 - 0 0 RING. SNAP/80 C 2 •
21 V20 1 - 36 1 - 203 - 00 SOLT/MI2X 30 12 •

.......... ...._-- --- . -..... _- ......--.......... , --- -- .. I ····· ..
22 V4 0 1 - 16 0 - 0 12 - 0 0 WASHER SP/M 12 12

. . .... .... ..

--- - ---... ...... ....... .............. . ..... ..... . .. . .

. 1····· ..

(



10

FIG. 528 TIRE

(

..

. TY PE OF MOOEl 1 C G
KEY P ART C0 D E D ESCRI PT I0 N OTY T 0 R REMARKS

FE41A C L P

1 1435 3 17 20 1 00 DRUM, WHE EL W6- 18 2
,

- - -
. ...... . . . . ., . " .. ,"...,. ...... , .. ..-. ... .. .. .. - ,

2 V888 - 240 - 08 1 - 80 TIRE/4P 8 - 18 2

3 V889 000 08 1 80 TUBE/ 8 - 18 2
,

- - -
..... .. ,

4 V999 - 300 - 00 1 - 00 CAP. TIRE VALVE 2
... .. ... ........ -,.- ..._-... -..-..- .-. .. •5 1427 - 3 17 - 004 - 00 CAP. BLANK/M I4 6

..

.-........ ..... ..... ... ... .... ....... ....... ......-......---- . . . . . ----- ---

......

........... ........................ ._-_ .... ...

........... ..................... ............ .. ---- -- --- - . . .. . I ·

.... ... ............... ........-.. .................... ...... .. ............ ....... ..................-... -.-- -

.... .. ................................. .......-..... -....... .......... ...... ... .. ..... .......................... ............... ...-.- ..I ··

..--. -. I · ------ . . . . ..
1

...

.. ... . . . .. . ..... .
1

. -,.-.,. ..

... .. .. ....... ....,. ............" .. .. ... ...

. . . .. ........... ....... ....... .. . .. ... . . . .

... .. .. .. .....-.... ................

......... . ...... ......... ........ ..... .. ... ................ ........ ................................................. . . . .. . . ------- ------- I ····· ... ... .. ...... .......... ......... ,..

.......... ............................................ .......... ..... ................................ ............... ... .--... --- ... ..... ....



(

(

11

TYPE OF MOOEL 1 c G
KEY P A R T CODE D ESC R I PTION OTY T 0 R REM A RKS

FE41A c L P

I 143 5 - 606 -- 200 - 10 FENDER, LH I *
- - _.- -- - --- - -- ------- ------- - 1

*
----- -

2 14 3 5 - 606 - 210 - 20 FENDER, RH DDMP I
1 ------- -- -- --- - ------ -

3 V20 I - 26 1 - 202 - 50 OOLT/MI2X 25 4
,

····· ·i ··· - 1----- ---- --- --- -- -

4 V40 1 - 16 0 - 012 - 00 WASHER SP/M I2 4
--

*
. --.. -- --- -

5 V4 I I - 260 - 0 I 2 - 00 WASHER PL/MI2 4

6 V20 1 -- 260 - 80 1 - 60 OOLT/M sx 16 4 *
-- -- -- -- ,

7 V40 1 - 160 - 008 - 00 WASHER SP/M 8 4

8 V4 I I - 260 - 008 - 00 WASHER PL/M 8 4
,

- - 1 - -- ..... ...... . ... ... . --- - -

*
---- - 1 1

9 V303 - 260 - 008 - 00 NUT/M 8 4
- -- -- - ---- -- - -- ----- ---------------- 1 -

10 143 5 - 6 06 - 00 1 - 00 STAY, FENDER LH I *
I I 1435 - 606 - 002 - 00 STAY, FENDER RH I

,
- -- --- ---- ----- - - -

*
- ----- ----- --- - 1 ---

12 V20 1 - 260 - 802 - 00 OOLT/ M 8X 20 4
- -------- 1 - --- - -- - - -- • --- -- - -
13 V40 I - 160 - 0 08 - 00 WASHER SP/ M 8 4

• - ---- ----------- --- -- - - ---- -
14 V4 11 -- 260 - 008 - 00 WASHER PL/M 8 4

- --
*

- --- -- -- --- 1 -
15 V30 3 - 260 - 008 - 00 NUT/ M 8 4

16 1427 - 606 - 22 0 - 00 REST, ARM 2
,

- --- - - - ------ -- ------ - --

*
-- -- -- -- ---- 1

17 V20 1 - 260 - 802 - 00 OOLT/M 8X 20 4
- -- -- -- ,

18 V40 1 - 160 - 008 - 00 WASHER SP/M 8 4

19 V4 I I - 260 - 008 - 00 WASHER PL/M 8 2
,

1 1 *
-- --- 1 --

20 143 5 - 61 I - 240 - 00 SEAT ASSY I

21 143 5 - 6 1 I - 24 I - 00 I
,

SEAT, A
1 1

*
--- -- 1

22 V200 - 260 - 602 - 00 OOLT/M 6X 20 2
1 ------ I- •

----- ----- ---------- - 1 - -

23 V200 - 260 - 603 - 00 OOLT/M 6X 30 2
- --

*
----- 1 1 --

24 V4 1 1 - 260 - 00 6 - 00 WASHER PL/M 6 4
1 - ..... - - ---- --

25 V4 0 I - 160 - 006 - 00 WASHER SP/M 6 4
,



12

11 12 12

~ ~l
(A)~

10

~
16

..
TYPE OF MODEL I c G

KEY PA R T COD E DESCRI PTION QTY T 0 R REMARKS
FE4IA c L p

26 1509 61 1 24 1 00 PLATE 1
,

- - -
........ ,

27 1572 - 622 - 00 1 - 00 STAY. NO. LAMP 1
. . . .

• I
28 V2 11 - 200 - 80 2 - 00 SOLT/M 6X14 2............. ."... ..
29 V3 63 - 260 - 008 - 00 NUT/ M 8 2

... . . .. ,
30 1422 - 668 - 21 0 - 00 WASHER 1

31 1435 61 1 00 1 00 SPR1NG/HC109 1 •- - -.......... .. ....... ... .....

32 V 240 26 1 003 80 SOLT/M IOX38 1 •- - -
........... ,

33 1435 - 61 1 - 2 10 - 00 BRACKET. SEAT CbMP I
........... ............- -.................. --- -- -- . ... , . .. I

34 143 4 - 61 I - 002 - 10 CAP (M8) 2
................ . . ................. ....................-.-............. ..... .. , .

35 142 1 - 61 1 - 00 4 - 00 CUSH ION/RUBBER 2

36 1305 24 1 00 1 00 PIN, HA IR I
,- - -

37 7956 205 01 6 00 CAP. OIL/ 30 1
,- - -.......... ---- - ...... ...... . ,

38 1427 - 6 11 - 00 1 - 00 PACKING/ RUBBER 1... -..... ... ..
•39 3737 - 154 - 002 - 00 PIN. SEAT SET 1.... .... ...._---- - ---_. -. -...................._-- -- -----_....... . . ........... .................................................... , . ............

40 1500 - 50 1 - 210 - 00 BREATHER ASSY 1

41 1500 50 1 212 00 DOVER 1
,- - -......... -_. _---------- --. -..-........... -. - --- --- ------- -.- ........
•42 1500 - 50 1 - 2 13 - 00 FILTER 1

....... , --- ---- ..
43 1500 - 501 - 2 14 - 00 SCREW/M 4X20 1

... .. . .....•.... , . . . . .

44 V20 1 - 260 - 801 - 60 SOLT/M 8X 16 2
........... ..... .._. . ...,.•....

45 V 40 1 - 160 - 008 - 00 WASHER SP/M08 2

46 V41 1 260 - 008 00 WASHER PL/ M 8 2
,

- -
-....... ...._--- -------- ............ ......_---- --- --........... .._. --- ----------..-.... ........ .. . ......

.......... ..... . ... .. . ............ .......... ........ ............... ... . .. .... ................. .. ........ ... .......... ... .......... ...... ...... .....

.......... ........ .... _..... .............._.._-- ---- -_. _...•........ .. ...................... ...... ....................... ........ ......-. .............. ------ --... -... ................. .......-.......

.... ....... ........__. ............................... ..........-........... . . -- ---......-..... ................................

(

(



13

~35

I
6

" k--36
34

26- - --&1

25- - -r
28- .

31-~~

""~- '~'71 /
~~ 638-27

30-f!J'-
29 r

24

1· 14

FIG. 64C ELECTRICAL SYSTEM (A)
27---~

8

~
30

21 - 220.
¢II

- 'tJ--'"

37-

(

(

TYPE OF MOOEL I C G
KEY PAR T CO D E D E S CR I PT I O N OTY T 0 R REM A R K S

FE41A e L p

I 14 2 1 - 600 - 055 - 00 LAMP, PILOT A ASSY 1 •
.... •2 14 19 - 6 2 1 - 0 15 - 00 LENS 1

• ---- --- --.- . -. - ..... .....
3 14 19 - 621 - 0 16 - 00 WA SHER 1

........ ............ . .... •4 14 19 - 6 21 - 0 17 - 00 GASKET 1
.... ................................ ........ -

5 14 19 - 621 - 0 18 - 00 HOLDER 1 •
6 14 0 3 - 6 2 1 - 03 1 - 0 0 BULB/ 12V 3W 1 •

• .......-.-.-.. -..... ...... ..... .... ....... ..
7 14 21 " 62 1 - 0 10- 0 0 SCeKET 1

... •
..... ...........

8 14 27 - 62 1 - 220 - 00 LAMP, PILOT B ASSY 1
....... ................................ · ....•.... ..... ..

9 14 19 - 62 1 - 0 15 - 00 LENS 1
.......................... ......... . ··t···· .........-.....

10 141 9 - 62 1 - 0 16 - 00 WASHER 1

I I 14 19 - 6 2 1 - 0 17 - 00 GASKET 1 •
.. .......... •

... . ....... ..... ............... .-..

12 14 19 - 62 1 - 0 18 - 00 HOLDER 1
... ... .. •13 1403 - 62 1 - 0 3 1 - 00 BULB/ 12V 3W 1

14 14 21 - 6 00 - 057 - 00 LAMP, PILOT C ASSY 1 •
. . . . .. . .. . . .. • ...... .. .. .-... ....... ..... .. - .. -.

15 14 19 - 6 2 1 - 0 15 - 00 LENS 1

16 14 19 - 62 1 - 0 16 - 00 WASHER 1 •
.... ... ... .....

· --- ".'---
... -.......

17 14 19 - 62 1 - 017 -- 00 GASKET 1
..... ......-.-- ,.

18 14 19 - 62 1 - 0 18 - 00 HOLDER 1

19 140 3 - 62 1 - 03 1 -- 00 BULB/1 2V 3W 1
-·-----t--···

20 14 2 1 - 62 1 - 0 12 -- 00 SCCKET I
,

21 14 2 7 - 6 23 - 200 - 00 LAMP, PILOT ASSY 2 •
.... .......................... .. I

-----.---22 14 0 3 -- 621 - 03 1 - 00 BULB/12V 3W 2
· .....j ,. .. .....

23 14 2 7 - 6 2 3 -- 202 - 00 LENS 2
· . "'t"-- .....

24 14 26 - 6 2 1 - 040 - 00 LIGH T ASSY 1
................... ... ... I ······· .. •25 14 2 6 - 62 1 - 041 - 00 BULB/12VIOW 1



14

(

ELECTRICAL SYSTEM (A)
27- -~"~

--~~),
-26 -«(~
25-~~~

24 . 28 ~ ~-~, /

3]~~
,,;S~/,,~- _ f! I

, "-..~ - 638 27

I30 1-':;];"
29- iJ. '-b

119
5]

- 50
5]

1· 14

( .l..L

~~
ct) -- ­
ti':

I

FIG. 64C

230
21 J~~8
[~

'tj--'"

\ \

I
I

TYPE OF MODEL I C G
01Y T 0 H REMARKS

FE41A C L P

1 *
2

i

1
i

2
i

2 i

1
i

i
. ... . .. . . .. . . . . . . . . . . . . . . . . . . . . (

1
. . . . .

i
2

...." .
i

1

1 i

DESCRIP T ION

LENS

SCREW, PLUS/M4XO.7X16

HARNESS, EARTH

BOLT/M 6X 14

HARNESS

HARNESS, CLAMP

WASHER SP/M 4

NUT/ M 4

GASKET, BASE

PART CODE

14 26 - 62 1 - 046 - 00

150 9 - 623 - 0 19 - 00

14 2 6 - 62 1 - 038 - 00

150 9 - 623 - 0 18· 00

V21 1 - 260 - 801 - 60

V300 - 260 - 0 0 4 - 00

V40 1 - 260 - 004 - 00

31

32

33
.... .. .

34

35

KEY

26 14 26 - 62 1 - 043 '~ 00
... . . . . .. .. . .

27 V I 13 - 164 - 001 - 60

28 142 6 - 621 - 0 44 - 00 GASKET, LENS '

29
. . . . .. . . ...

30

ASSY

COMP

36 V30 4 - 260 - 008 - 00 NUT/M a
. . ..

37 3506 - 301 - 260 - 00 LAMP, WORK

38 14 26 - 62 1 - 002 - 00 BALVE

39 3506 - 30 1 - 262 - 00 LENS

40 3506 - 301 - 263 - 00 REFLECTOR

1 i
. . .... , - . .

1 *
.. ... ... ... ... .. ... . ... .. .. . i

1
.... . i

1

1 •

. . . .. .. . .. . . .." . ..

. .

. . . . . . . .. . . . ... . . . . . . . . .. . .

. .

. .

. . . . . .

i
...

1

1 i

4
i

. . .. . . . . . .

i
-- --- . . .... . . . . .

1COMP

1 i

LEAD3506 - 301 - 269 - 00

44

45

41 3506 - 30 1 - 264 - 00 GASKET

42 3506 - 30 1 - 265 - 00 RIM
-- {;. ,,-. :: ~- -- -- - -. -- -..-.- .'"' ~. ~..- --

43 ( 350 6 - ,, 30 1 - 267 ·00 , STAY..".."".."....._.c. =""~
VI 95 -r; 10 4"·· 020 -=-40 SCREW/M4X4

46

47

48

49

50

NUT

BOLT, SEMS (S)

BOLT/M ax 30

RUBBER, BAFFLE

WASHER PL/M a

.. .. .. . I ····· .



15

~~~~-_ .. _ .. - _. - _.

2 '15-~
3·16- ..
4'1 7

1, 14 - - 5' 18

- 6·19
-i»

ELECTRICAL SYSTEMFIG. 64C

-16~
- ]] ,~

8 - 12-
13-

230
21 22(1

+
~?'

(

(

TYPE OF MODEL r c G
KEY P A RT CO D E DESCR I PT I ON OTY T a R REMARKSFE4 1A c L P

51 V303 200 008 00 NUT/M 8 2 •- - -
... . .. . . . . .. 1 .... .. . . . . . . . . . ...

. . . . . . . .. . .. . . . . . . . . . . . I ······ . . .. . . . . . . . . . . . -_.. .... .....

... . ... ..... .....

. . . . . -- - -- --- - ----- ... . .. . . . . . . ... ---- -- -- ---- 1
.. .. . . . . . .

. . . .

. . . . . . .. . .. . . . ...

. . . . . . . . .. ... .. . . . . . . . . ...... ...

----- --- --- - 1 . . . . . . . . . . .. . ...

..... ... ' . ..... . . .........
1 --------- -- -- ---- ----- - r .

. ....

-- -- -- -- --- -- .. .. --- --- ---- -- I · ...

. . . I ······· .. . . . . .. . . . . . . .

.. 1

. . .. . . . .. . .. ... .. .. ...... .............. .. .....-.. 1 1 . .. . . . . . ..

-- -- - --- --- -
1

. .. . . . . . , ....

...... .... . ........ ... .... .. ............................. . I · · ... ----- -- --- - ---- . . . . . . . . ..

.. ..._. t ....... ..... ... .... ... r
.. .. . . . . . ., ... .......... ........

------- -- -- r . . . .. . . . . ..



16

FIG. 65B ELECTRICAL SYSTEM (B)

i
I

,
/

;'
/

(

..
TYPE OF MODEL I c G

KEY P A RT CO DE DES CR IPT ION QTY T 0 R REMARKS
FE41A c L P

1 1427 62 1 025 00 HARNESS. WIRE N05 I •- - -

2 1427 623 003 00 WIRE HARNESS NO 8 I •- - -
....... .....

;
3 I 427 - 623 - 004 - 00 W IRE HARNESS NO 9 I

... ..... ....... ...
•4 1427 - 623 - 005 - 00 HARNESS. WIRE/NOlO 1

--..-.....- ..-.................................. •5 1434 - 62 1 - 003 - 20 HARl\JESS NO.1 I ASSY 1

6 3652 - 261 - 20 2 - 00 LINK. FUSIBLE I •
..'-..-.... .-..............................

•7 1509 - 623 - 242 - 00 OOX. FUSE 2
...._--- -_. -.......-.-.........................

•
... . . . . .. ,

8 1432 - 621 - 273 - 00 FUSE. 5A 2
------ .... ..............__.............

• . -.- .....

9 1434 - 621 - 004 - 00 HARNESS. WIRE N012 1
.......... .............................................................. ................................... ...-.............. ... .. ..... .. • .. ................

10 142 1 - 62 1 - 036 - 00 CLAM P. HARNESS 5

11 1342 402 006 00 BAND. WIRE/250 1 •- - -
......... ......-.................. -................- ... ---- --- ------------------ ---....-...-..- ...................... ......... . . . . . . . .

12 1427 - 62 1 - 026 - 00 CLAM P, HARNESS/ I 50 3 •
. . . --------- ------ -....-.................... ......._.... •13 373 7 - 172 - 009 - 00 CLAM P, MAIN HARNESS 2

14 V200 - 260 - 60 1 - 20 OOLT/M 6X 12 2 •
--......... ............................................................. ..........................-.-. -- -. --...-...................................... • ..... .... -..-.......... ............. ..

15 V300 - 260 - 00 6 - 00 NUT/M 6 2

16 V401 - 160 - 00 6 - 00 WASHER SP/M 6 2 •
.......... .. ........ ........ ......... ....... .. . ... -..... ....... · · 1 .. .. ... .........

........... ......... ... .. ........ ......

.... ..._- -... .................. ................... ......-.-..

.... ....... ,....... ,... ....................... ------- -- -- . ... . . .

... .... .....--..............

. •• . . . . . . .

......... .-.-....-................................... .......--..-..........

(



17

2

1

29

Jf
28~

30

~
19

31

,,1
34 3536 37

Q'"
3332

..
TYPE OF MODEL I c G

KEY PA R T CO D E DES CRI PTI O N OTY T 0 R REMARKS
FE41A c L P

1 1427 - 62 1 - 008 - 00 HORN 1 •
- --------. -..-. -.-.. .............. ........- -- ----.-. -.. ... ... ... ,..... ........ ..... .....--......................

2 V200 - 260 - 601 - 20 8OLT/M 6X 12 2 I

....... ..................... ... .............. ----. ............... .. ------ --....... ...................

3 V40 1 - 160 - 006 - 00 WASHER SP/M 6 2 I

.... ..... ...........-....-................. ..................... ................... ....... .......... . .................................. ...... .... .............. .. . ........................•....-..........
4 V300 - 260 - 006 - 00 NUT/M 6 2 •

. ._- -- ------_ . , . ,.. .. ...................... --- ----- .-.-.........

5 142 1 - 62 1 - 250 - 00 SWITCH, STARTER 1 I

6 V401 - 160 - 004 - 00 WASHER SP/M 4 1 •
,......... ........................................... ........ ...... ............... ............... ... ..

7 V411 - 260 - 004 - 00 WASHER PL/M 4 1 •
....... ............. ................. ............. .

8 VI 1 1 - 164 - 000 - 80 SCREW/M 4X 8 1 •
... ....... •---- --- ..... .....

9 V40 1 - 160 - 00 5 - 00 WASHER SP/M 5 4
..................... ..... ...... . .............. ...... ....... .

10 V4 11 - 260 - 005 - 00 WASHER PL/M 5 3 •
11 VI 11 - 165 - 000 - 80 SCREW/M 5X 8 3 •

.- ., ......... ------ . --..-.-.......... ... -.... --- -- --- .............. .........•-. ----

12 142 1 - 62 1 - 252 - 00 WASHER 1 •
.... ..' . ---- .......................... ........ .....................•....- --- .............. ............ ............... .. .. ....-... .. ................... .........
13 142 1 - 62 1 - 253 - 00 NUT, RING 1 •

........... .... .. ........ ...............................-- -- ... ... ............................... ....... ............... ..... ........ ..... .. --...........•..... ...........

14 1421 - 62 1 - 254 - 00 LEVER 1 •
........... ...... ... ...... .................. ............ ............. ...•...--- - ............................ .....- .... ............... ...... ........ ... .. ..................... .........

15 VI 11 - 165 - 00 1 - 50 SCREW/M 5X15 1 I

16 1407 - 600 - 052 - 00 SWITCH, KEY 1 •
17 1407 - 62 1 - 0 12 - 00 KEY 2 •

•
...............................

18 36 14 - 261 - 220 - 00 SWITCH, HORN ASSY 1
... ............... ......

19 1426 - 62 1 - 033 - 00 SWITCH, PARKING 1 •
........... ..........--....-.................-..... ..............

20 1426 - 62 1 - 035 - 00 FLASHER UNIT 1 •
21 VI 11 - 164 - 000 - 60 SCREW/M 4X 6 2 I

........... ............................................... .... ...........................-....... -----.. ...........................

22 1426 - 6 2 1 - 036 - 00 BASE, FLASHER 1 I

- - -- ---- --------- ......... .-....... .... ............... ...... ... .... ............................

23 V200 - 260 - 602 - 50 8OLT/M 6X 25 1 I

........... .. . .. .....................................-.._-_. .............................. ......... ............... .... ........ ...... ....-..--- ..-... ................... ..

24 V200 - 260 - 602 - 00 8OLT/M 6X 20 1 •
....•...... ._--------- ----- -- -.... -.......................... ---- ---- -- -. -....... ................. -- --------- _........ ............. .. . ............. ................

25 V4 11 - 260 - 006 - 00 WASHER PL/M 6 2 I

(

(



18

(

(

l

29

JJ1
?8~

30

._--~- - _O'

ELECTRICAL SYSTEM (C)

. O'

TYPE OF MODE L I C G
KEY P AR T CO DE DES CR IPTION OTY T 0 R REM ARKS

FE41A c L p

26 V40 1 .. 160 006 00 WA SHER SP/M 6 2 I- -
-......... ............

I
27 V300 .. 260 .. 006 - 00 NUT/ M 6 2

...................__....
I

28 1427 .. 62 1 - 01 1 - 00 SWITCH, SAFETY I
............................

I
.... .

29 V40 1 .. 160 - 0 16 .. 00 WASHER PL/MI 6 I
• I · . . . . - - -- .. .

30 1427 - 62 1 - 0 12 .. 00 GROMMET 2

31 142 1 .. 62 1 - 240 .. 00 SWITCH, LEVER ASSY I •
.. •32 V401 - 160 - 00 3 - 00 WASHER SP/M 3 3....... .. .. n ......... , __ _ - - --

33 VI 11 - 163 .. 000 - 60 SCREW/M 3X 6 3 •
...

i
34 1421 .. 621 .. 242 - 00 PACKING 1

. ........ . .........
I

j •

35 142 1 - 62 1 .. 243 .. 00 NUT 1

36 142 1 .. 621 - 24 4 - 00 LEVER, SWITCH 1 •
........... .................................. ..................•......

37 1421 - 621 .. 245 .. 00 SCREW 1 •
....• ..., ...... -............. .. .......................... .... ........... .... .....

38 1434 .. 621 - 200 .. 00 METER. SPEED ASSY 1 •
........... ............ ....

•
........ ........__....

39 1423 .. 62 1 .. 003 - 00 CABLE. METER 1
........... . ......... •40 1425 - 62 1 - 004 - 00 CLAM P I

41 V20 1 .. 260 - 80 1 - 20 8OLT/ M ax 12 1 •
... -......, ........... --- . -. -...............

42 V40 1 .. 160 .. 008 - 00 WASHER SP/ Moa 1 •
.......... ... -...... . . ... ... .............................. ------- .- .. .............

........... .......

------- ---- ----_ .....,..,.." ,.....

....... .... . .. ....................... ..........

.........., ........... ...... ............ ............ ... .... . .........

,.......... ......... .................... ............ ......... ........

........... .......... ........-.--- . ---.........................-....... .._-- ........................... ... ....... ...... ..................



FIG. 66A WEIGHT
19

(

1-

10 11 12 9
I I

8

(

..

TYPE OF MODEL I c G
KEY PART CODE DE S CR I PT IO N OTY T 0 R REMARKS

FE41 A c L P

I 14 2 7 - 923 - 200 - 0 0 WEIGHT. F. WH EEL SET I T
. . . .. . . .. . ·····t ..... ... . .. . i · ... . .. ... . . . .

2 V20 1 - 26 1 - 2 0 5 - 50 BOLT/M I2X 55 6
. . .. . . ....

" f ------ . .. . .

3 V40 1 - 16 0 - 0 12 - 00 WASHER SP/ MI2 6
.. . . . . . .. .

" j ...... ... ... i · I ······· ..
4 V303 - 260 - 0 12 - 00 NUT/ MI 2 6

···· T --- -- I · .
5 14 2 1 - 9 22 - 0 0 I - 00 WEiGHT, BALANCE 2

6 W20 1 - 26 1 - 20 5 - 50 BOLT/ MI 2X55 2 T

I . .. . .. . . . . . . . . . . . .

r
---- - , . . ..

7 V305 - 260 - 01 2 - 00 NUT/M I 2 2
.. ... .. . . . .. . ....

r8 14 2 7 - 9 2 2 - 2 2 0 - 0 0 WEIGHT, R. WHEEL SET I
I ... r . I ... . .

9 14 27 - 9 22 - 2 30 - 0 0 BOLT, SET/ I 54 6
T

.. . . ... . . . . . . ---- - - .. . ..

10 V303 - 26 0 - 0 12 - 00 NUT/M,1 2 12

I I V401 - 16 0 - 0 12 - 00 WASHER SP/MI2 12 T
. . . .. . . . . . . . .... r"

12 V41 1 - 26 0 - 0 I 2 - 0 0 WASHER PL/M 12 6
..... . ... i --- ------ i I · ..

. . .... . .

-------- . . . . . . .

. .. . . . . . . .

---- . . . . . . . .

.. . . . . . . .

.... . .....
I

. . ........

..... ..... . ...... ......



20

(

THREE POINT SYSTEM

24-

FIG. 67C
~~27

23 ~031 -, 28

25---..""=J l~

TYPE Of MODEL I c G
KEY P AR T CO DE DE S CRIP TI O N DIY T 0 R REMA R KS

fE41A c L P

1 1435 - 5 11 - 250 - 00 LIN K. LOWER COMP 2
,

............ ,
2 1434 - 5 11 - 200 - 20 BRACKET. LINK COMP 1

3 V20 1 - 261 - 202 - 50 BOLT/M12X 25 4
,

.................................. • -
4 V40 1 - 160 - 0 12 - 00 WASHER SP/ M I2 4

- - -- .. . ...--...--," ....... ... ... .. , I
5 V4 11 - 260 - 0 12 - 00 WASHER PL/M1 2 2

6 1435 51 1 270 00 CHAIN. CHECK/ 148 COMP 2 •- - -
. ............-.. .. • --- -- ------- . . . . .

7 1427 - 5 11 - 22 0 - 00 CHAIN. CHECK RH 2
-.......... ............................ • .. ...-. ........

8 1427 - 5 11 - 320 - 00 TURNBUCKLE 12 COMP 2
.. _- ----. ....•.... ........................-...... ------ --- - --- -------- -- --- -- --- -- - - -- .._-.....-.............. , ..... -.

9 V305 - 260 - 0 12 - 00 N UT/ M. 12 2
........... ..................................................... ............--....-.-- .....-....-. -..-...................... ............

•
...........

10 1427 - 5 11 - 00 1 - 00 PIN/ lOX32 4

11 V500 - 162 - 50 2 - 00 PIN. SPLIT/ 2.5X20 4
,

. _-.---. .-............................................... .. . .. --- -_._ -- --- ---------- --- -- --- - -_.. -.....-.-.... -.. .. ,
12 1427 - 5 11 - 002 - 00 SHACKLE 4

.......... ............................................................ . .......... ........................ ............................ , .. ... ...

13 1600 - 5 14 - 002 - 00 PLATE 1

14 1600 5 14 003 00 PLATE 1 •- - -
........... ..... , .-... .-.... -..... ....... ....

15 V20 1 - 36 1 - 203 - 00 BOLT/M I 2X 30 4

16 V40 1 - 160 - 0 12 - 00 WASHER SP/M12 4
,

--......... .............................................................. ...........................-.......-.........-.................
•17 14 27 - 5 11 - 250 - 10 LINK, TOP LH COMP I

.... ...... ....... ..................................................... .......... ..... .......... ........... ...........' .....
I I ..... ..

18 142 7 - 5 11 - 260 - 10 LIN K, TOP (RH) COMP I......................
I

....-..
19 1550 - 5 14 - 290 - 00 TURNBUCKL E COMP I
... . . ...................... ........ .................. • .-...... ..........
20 1434 - 5 11 - 2 10 - 00 PIN, TOP LINK 2

21 14 21 - 502 - 002 - 00 PIN, LINK 2 I

22 1427 - 5 11 - 270 - 00 ROD. LIFT LH 1 •
........................ .... ................... .. .... ... ..... ... .............. •23 1427 - 5 11 - 27 3 - 00 FORK 1

.........- ............................ •24 1427 - 5 11 - 003 - 00 SCREW 1 , ..... ............
25 1427 - 51 1 - 004 - 00 HANDLE, AOJ 1



21

THREE POINT SYSTEM
21

.~,,- ,
22

8

32-{tj133
34 ~

24

FIG. 67C

23 (:~::
25,-{C!':'\tilJ J,~'

"

~ 41 !
26

1 4;342

39 -~, ~ . ~J
~ ,C l~ "",

. 35 3740 ~

I /a'':> ~ 1112 .@. t/''<#...1< .1 ' IL~ I
LQ -DD ~l ~ '~ I 9

.' " , ' ..-- ~ 6

51 A- 1 o i'j0 10
1,3 1615
14

(

IF " ' 118"

TYPE OF MODEL I c G
KEY PA R T CO D E D ES CR I PT IO N OTY T 0 R REMA RK S

FE41A c L P

26 V58 0 - 140 - 503 - 20 PIN. SPRING 5X32 1 •
.... .................... ...................... ..... ..... -- -- ------ -- -.-......... .. ...... ........ ...... .....................-.- ........

27 1427 - 51 1 - 280 - 00 NUT. LOCK/1 6 1 •
--- --- ----. -. -...-....-. -................... ... ...... -. -............ • .. .............. ..... .. ----. -- .- .- ...........

28 1427 - 5 11 - 290 - 00 ROD. LIFT 1......... .......... .............-......................... ..-... •
. .......................

29 1427 - 5 11 - 005 - 00 PIN/ 16X44 2
. . ..... ..-..-.................... ... -... .......... -.-..................

30 V500 - 164 - 002 - 50 PIN. SPLIT/ 4.0X25 2 •
31 V41 1 - 260 - 0 16 - 00 WASHER PL/ M16 2 •

........ .. ..........--..-..................... .............. ...... ....... . . . . .

32 14 27 - 5 11 - 300 - 00 FORK. BRACKET 2 •
33 1305 - 93 1 - 00 3 - 00 PIN, HAIR 2 •

- -- -- . -. --................ .. ... ......... ... ... .............................
•

.... .......................... ..

34 1423 - 520 - 00 1 - 10 PIN/1 6X63 2
.......... ...... ..... ....-...........................-. ... .......................

35 1435 - 5 11 - 260 - 00 HUB/ 22X40X37 COMP 2 •
36 V20 1 - 360 - 80 2 - 50 BOLT/ M 8X 25 2 •

•
---- --- -. .................

37 V305 - 260 - 008 - 00 NUT/ M. 8 2
.......... ... ................-.............. ...... .................. .........-. .. ...... -......... .. ... . . ... . .............. .................................._ .

38 1600 - 5 14 - 00 1 - 00 PIN/ 22X384 1 •
------- ------ -- -. --......... ........ .......... .......... •----- ...-...-...... ..... ....... ..... . --. --........ --... .... .........

39 142 1 - 502 - 002 - 00 PIN. LINK 2
..... ...................... . .... ............. ............ ............ ....... ...... .....................

40 1427 - 5 11 - 3 10 - 00 CHAIN, LW LIN K 2 •
41 V201 260 - 80 3 - 00 BOLT/M 8X 30 2 •-

... ........................ ........................... ......-

42 V303 - 260 - 008 - 00 NUT/ M. 8 2 •
.............. ............ ....-.-

43 V401 - 160 - 008 - 00 WASHER SP/ M 8 2 •
......... .. .. •44 1402 - 5 11 - 60 0 - 00 NUT. TOP LINK LOCK 1... ........ ..

................................_.. ........................................ ... ...... ..... .......-...............

.. . .......... . - ------ .. -..... .

. . ......... -.............. ........ ............ ----- ---_. __..-.....

--- -- - --- -- --- - -- .... ............. .-...... .. -.........-.... ..... ...... ..... .-.-.--.-.--......... ................__....

(



22

(
/,o

/-(
(-1./ I

20
21

I
8

6

16

AND TRAILER HITCH SYSTE M

7 ~ ~

.»:

TOOLS
4

FIG. 71 B
1 2 3

j

TY PE OF MODEL I C G
KEY P A R T C O DE D ESCR I PT IO N OTY T 0 R R EM AR KS

FE41A C L P

1 1427 - 92 1 - 20 0 - 10 HITCH, TRAILLER 1 T
I . ... .

T2 1488 - 24 7 - 250 - 00 PIN ASSY 1
I ... · 1····· .. . .

T
... . . .

3 14 2 1 - 502 - 002 - 00 PIN, LINK 1
... . . .. . .... . . .. . .. . . .

T4 1427 - 921 - 220 - 00 PIN/19X214 1
- -- - .- .. .

T
I

5 134 1 -- 906 - 00 1 - 00 PIN, HAIR 1

6 2 130 - 93 1 - 001 - 00 SPANNER. BOX/ 17 1
,
, I . . - .. .

7 1401 - 906 - 005 - 00 WRENCH, SCCKET/17X I9 1

8 V936 - 150 - 015 - 00 PLiERS/ G150 1
,

-- --- - - - - - -- - -- . . .... . ,
9 2130 - 931 - 210 - 00 SCREWDRIVER ASSY 1

. - - ~- --- . . . . . ... -

10 V920 - 550 - 801 - 00 SPANNER/8Xl0 1

11 V920 - 55 1 - 20 1 - 40 SPANNER/12XI4 1
,

... , .... . ... . ... .... ... .. : . . .. . .. . . .. .. . . . . . . . . . .

12 V920 - 55 1 - 301 - 70 SPANNER/13XI7 1 , . . . . ... . . .. . . . . .. -- -- - ----- . . . . . . . . . . . . . . . .

13 V920 - 55 1 - 902 - 20 SPANNER/19X22 1 , . . . . . . . . . . . . . . I l -: -
14 1526 - 9 11 - 00 1 - 00 GAN, GREASE 1

15 3750 - 4 12 - 003 - 00 OILER 1
,

16 3560 - 702 - 00 1 - 10 BAG, TOOL 1
a

. -------- _ ...----. -- . -- -- . ------ ..--.------. --.---- ... .. .. ,
17 14 27 - 906 - 201 - 00 FUNNEL I

18 1427 - 62 1 - 0 15 - 0 0 BULB/12V 25/25 1
,
, , -

19 14 4 4 - 621 - 2 42 - 00 BULB/12V 20W 1

20 1432 - 62 1 - 273 - 00 FUSE/5A 2
,

21 14 2 3 - 6 21 - 2 0 1 - 0 0 FUSE/15 1
,

...... . .. .. ---_.._- ... ...

--. . · 1 ---- -- . .. . ...

-- --- . . . .. . .



/""'

~U HE ~: I CAL [ :IUE X

/""'

P. XOI

r---'---r -- --- -- ---r ) ----· I----~ --r----- -- ---r·---·..·-- j - I I
l'iHT CODE i REF . r\f! . 1 PART (1l 1l E ! REF . ~O . I !'ABT ('nOE I I\EF . ,'H I . I [' ,'In rliDE I r: EF. NO. 1 PART COD E I REF . NO. 1

i l l I , I 1 1 1 1
I ~ - ~--t------ -- \---- - - - 1 t--- - -- - -f- - - - - j - - ~ l- ~ 1- - I I
1130 5 - 24 1-00 1-001 :HI:> 37 11·121 6 2j -2 52 001 6 5C- 12 11427 -20 1-0:U -OO I 3H - 34 1 1 ,~:n -(2) 2 0 2 - 0 0 ~ (J H :-n Il n 4 -6 0 1- 2 30- 20 1 20B - 18
I 1031) - 3G 1 1 4 21 -621 - 2~ ) -OOI 6 5C- 13 11427 -2 18 -002 -0 0 1 , 4£ - 331 1427 -'106 -2 0 1-00 1 7 1B- 17 ! 143 4 - GOl - 2 40 - 00 i 20B - 22
11305- 931- 003 -UO I 67 C- 33 11·12 1-6 2 1 25 1 ~001 65C- 11 11427-306 - 003 -00 ! 5 1A - 3 11·127 '921 200 - 10 ! 71B- I 11 0 1-6 0 1- 250- 001 20B- 1
11341 - 906- 001 -0 017I U- 5 1 1 121 '922 -00 1~001 66A- 5 11127 - 307 -0 02-1 0 1 5 1A 11 11427-92 1-220 - 00 1 7 1 B ~ 1 1104 - 6 11-00 2- 10 1 63B- 34
11342- 402- 006- 00 1 65B- II 11422- 66S- 2 10- 001 63B - 30 11427- 307- 003- 001 51'\- 15 11427 - 92 2- 220 - 0UI ('6A - S 110 4- 621- 003- 20 1 65B- 5
I I 1 I I 1 I I ! 1
11401- 122- 005- 0UI 310- 17 11123 - 520 "00 1- 10 1 67C- 34 11127-31 3-200 -001 310 - 22 11·127 - 92 2- 230- 001 66 ,\- 9 1 1 41 4~6 2 1 - 0 0 4- 001 65B- 9
1140 1- 90('- 005- 0UI 71U- 7 11·123- 62 1- 00 3- 001 65C- 39 11427-3 13- 20 4-00 1 310 - 23 11427-923 -200 -00 1 66.1- 1 11434- 621- 200- 001 65C- 38
I 1402- 511- 600 - 00 1 6 7 C ~ 44 1 1 423 -62 1 ~201 -00 1 7 1B- 21 11427- 313- 20 5- 00 1 310 - 24 11432- 62 1 0 12-00 1 61C - 49 11434- 915- 210- 001 19,\- 2
i 140 3 - 312 - 0 0 3 - 0 0 i 3 10 - 5 1142 5 - 62 1 00 4 - 00 1 65C- 40 11427- 3 13-2 06 - 00 1 310 - 25 11432- 6 2 1- 27 3 - 0 0 1 656 - 8 1435 -3 17 - 20 1- 00 1 52B- 1
11403- 621- 03 1- 0016 1( - " 11120 - (,21 00>00 1 6H - 3S 11427 -3 13-20 9 -00 1 310- 26 1 1 7 1B- 20 143 5- 511- 250- 00 1 67C- I
I I I 1 I 1 I 1 I
! 1 61 C- 13 114 2 6 - 62 1 - 03 3 ~ 00 1 65C- 19 I 1427 -313 - 220 -001 31 D ~ 27 11434- 10 1- 00 1 00 1 ISA - 14 1435- 511- 260- 001 67C- 35
I 1 61(- 19 1 1 4 2 6- 6 2 1~ 0 3 5~ 0 0 1 65C - 20 11427 - 3 17- 004 - 00 1 52 B- 5 11434 -1 01 -0 0>0 0 1 ISA - 15 1435 - 511 - 270 - 001 67C- 6
I I 6H - 22 11 .J 26 ~6 21 -036 -001 65C - 22 11427 -511 - 001 - 00 1 67C- 10 1 1 43 4 ~101 -003-10 1 18.1 - 26 1435- 601 - 005-00 1 20 B- I I
1110 4- 312-0 05 -0UI 310- 13 114" 6 - 6" I- OlH- 00 1 6H - 33 11427- 511- 002- 00 1 67 C- 12 1143 4- 10 1- 004- 10 1 I S,\ - 27 1435- 601 - 200 -1 0 1 20 B- 7
11404- 31"- 006-00 131 0- 10 11426 -(,2 1-0 40 -001 6H - 24 11427- 511- 003 -00 ! 67C- 2·1 11414 -1 01 00 7- 00 1 1901 - I I 1435 -606 - 00 1- 00 1 63B - 10
1 I I I 1 I I I I
11407- 600- 052-0 0 65C- 16 I 1 426 -6 21 ~ 0 41 -0 0 1 64C- 25 I 1427 -5 11-0 04-00

'
6 7 C ~ 25 1434 -10 1..210 -001 11.1 - I 1435 - 606 -0 02-0 0 1 63 B- I I

11407- 621- 0 12- 00 ('5 C- 17 11426- 621 - 043- 001 64C - 26 11427- 511- 00 5-0 0 67C- 29 1 4 34 - 1 01 ~ 21 2 - 0 0 1 1801 - 2 1435-60 6-2 00 - 10 1 63 B- 1
11415-3 12 -5UO- 00 310- S 11426- 621 014- 00 1 64C - 2S 11127- 511 - 220 - 00 67C- 7 1134 - 10 1 213-00 1 18.1 - 3 11435- 606- 210- 201 63B- 2
11419- 621- 0 15- 00 64 C- 2 11426 -6 2 1- 046 - 001 64C- 3 1 11427- 511- 250 - 10 67 C- 17 1434 - 101 - 214-00 1 1801 - 4 11435- 611- 00 1- 00 1 63 B- 31
1 .61C- 9 I 142 7 ~IOI - 0 0 6 -00 1 18,\ - 6 11427- 511- 260- 10 67C - IS 1 434 -I Ol - "1 5 ~ 0 0 : l1A ~ 5 11435- 6 11- 210- 001 63B- 33
I 1 I I I 1 I
I I 6H - 15 11 42 7 - 101 ~00 7 - 00 1 1801 - 11 11427- 511- 270 - 00 67 C- 22 1434 - 10 1- 216- 00 11 8 01 - 7 11435 -61 1- 240- 001 63B- 20
I 1 4 1 9 ~ 6 2 1 - 0 1 6 - 0 0 1 64C- 3 11427- 10 1- 0 11- 001 18A- 16 11427- 511- 273- 00 67C- 23 1 43 4 - 10 1 ~230 -00 1 19A- 1 11 435- 611- 241- 00 1 63B- 2 1
1 I 64C - 10 11427-101 - 022-0 0 1 ISA- 28 ! 1427- 511- 280 - 00 67C- 27 1434- 101 - 240 - 00 19 01 - 15 11444- 621- 242- 00 1 71B- 19
I I 64C - 16 11427- 10 1- 283- 00 1 ISA- 20 11127 -51 1-2 90 - 00 67C- 28 143 4-1 01-27 2- 10 18 .1 - 19 114S0 - 603- 001- 00 1 20B- 16
11119- 62 1- 017- 00 1 6 4C - 4 11427 - 10 \ - 2S4- 001 I SA- 23 11427- 511- 300 - 00 67 C- 32 1434- 10 1- 27 3- 00 I SA- 21 114SS- 247- 250- 00 1 71B- 2

! I I I 1 I I
I 61C- 11 11427- 10 1- 286- 001 18A - 22 11427- 511- 310- 00 67C- 40 1434- 101 - 280 -1 0 IS A- 30 ' 149 1- 103- 00 1- 001 19A - 4
I 64C- 17 11427-10 1-2 S7-0 0 1 18A- 25 11 427-511 -320 -0 0 67C - 8 1434-1 02- 210-1 0 18A- 18 1149 1- 103- 200-0 0 1 19A- 3

1419-6 21 - 018 - 00 1 64C - 5 11427- 101-2 8S- 001 IS A- 24 11427- 60 1- 002- 00 20B- 5 1434 -201 -2 00 -2 0 34E - 26 1149 1- 103- 210- 00 1 19.1 - 14
1 64C- 12 11427- 11 1- 244- 10 1 20 B- 2 11427- 601-0 03- 00 20B- 6 1434 - 201- 210 - 20 34 E- 27 1149 1- 103- 230- 00 1 19A- 5
I 64C- IS 11427- 20 1- 00 1- 001 34E- I 11427-6 01-00 5- 00 20B- 12 1434 -312 - 001 - 00 310 - 19 11491- 307- 001- 20 1 51.1 - 13
I 1 I 1 1 1 I

1421-5 02-0 02- 00 1 67C - 21 11427 - 20 1-00 2- 501 34E- 2 11427- 60 1- 206- 00 20B- 3 1143 4- 312- 00 7-00 310- 30 1149 1- 307- 201- 00 1 5101 - 16
I 67C- 39 11427-20 1-0 03-001 34E- 3 I 1427- 605- 00 1- 00 2 0B~ 15 11434- 3 12- 008- 00 1 310- 39 11500 - 501- 2 10- 00 1 63 B- 40
I 71B- 3 11427- "0 1- 005- 001 34E- 15 11427 -60 6- 220 - 00 63B- 16 11434- 312- 009- 00 1 310 - 36 11500- 50 1- 212- 001 63 B- 41

1421-600 -055 - 00 1 6H - 1 11 427 -201 -006 - 00 1 34E- 16 1427-61 1-001 -0 0 63B- 3S 11434-3 12-200 -001 310- 1 11500- 50 1- 213-001 63B- 42
1421 - 600- 057 - 00 1 6H - 14 11427 - 20 1- U0 7- 00! 34E- 23 1427- 621- 008- 00 65C- 1 1143 4- 312- 210 - 00 1 310- 3 11500 - 501- 2 14- 001 63B- 43

I I I I 1 I I
1421- 611- 004 - 001 63B- 35 11427- 201- 00S- 00 1 34E- 24 1427 - 621- 01 1- 00 65C- 28 11434- 31" - 220- 001 310- 6 11509 -6 11- 241-0 01 63B- 26
1421- 621- 010-00 16H - 7 11427 - 20 1- 009- 00 1 34E- 31 1427- 621- 0 12- 00 1 65 C- 30 110 4- 312- 230-0 01 310- 16 11509- 623-018- 00 1 64C- 34
142 1-62 1- 012- 00 1 64C- 20 11427- 201- 011- 001 34E- 35 1427 -621 -015-00 71B- 18 11434- 31" - 330- 00 1 310- 9 11509 - 623- 019- 00 1 64C- 32
1421- 621- 036 - 00 1 65B- 10 11427 - 20 1-0 12-0 01 34E- 3S 1427- 62 1- 025- 00 65B- 1 11434- 312- 340 -00 1 310 - 33 11509- 623- 242- 001 65B- 7
1421-62 1- 240 -00 1 65C- 31 11427- 20 1- 0 13- 001 34E- 39 1427 - 62 1-026 -0 0 65B- 12 1143 4- 3 12- 350 - 001 310- 34 11526- 911- 00 1- 00 1 71B- 14

I I 1 1 I I I
142 1- 621- 242- 00 1 65C - 34 11427- 20 1- 014- 001 34E- 40 1427- 6 1- 220 - 00 64C- S 11434-3 12- 360- 00 1 310- 35 11550- 514- 290- 00 1 67 C- 19
1421- 621 - 243 -0 0 1 65C - 35 11427- 20 1- 0 15- 001 34E- 41 1427 - 6 3-003 -00 658 - 2 11434- 511- 200- 20: 67C- 2 11572- 622- 00 1- 001 63B- 27
1421-62 1-2 44 - 00 1 65 C- 36 11427- 201- 0 16 - 00 1 34E - 25 1427 - 6 3-00 4- 00 65B- 3 11434- 511- 210- 00 1 67C- 20 11575- 102- 007- 00 1 18.1 - 17
142 1- 621- 245- 00 1 65C- 37 I I 5 101 - 12 1427- 6 3- 00 5- 00 65 B- 4 11434- 601-0 01- 10 1 20B- 4 11579- 306- 001- 001 51 .1 - I
1421-6 21-25 0-0 0 1 65 C- 511427 -20 1-01 3- 20 1 34E- 43 1427- 6 3- 200 - 00 6H - 21 1143 4- (,01 - 220- 00 1 20B- 17 11600- 306- 002- 00 1 5 1.1 - 2

! [ ! t ! ! ,



"'*" ~I UM EH J CAL J tlO E); .. , P . X02

,,

4
6

5 1A- 19
51A - 20
310 - 7
52 B- 2
52 B- 3

71 B- 10
7 1B- 11
71B - 12
7 1B- 13
7 1B- B

52B ­
66 A-

310 - 37
51 A- 18
51 A- 17
310- 2
34E- 32

16 IV 580 - 140 -802 -8o l
29 I V600- 110- 620- 80 1
30 V600-1 10-630 -60 1

7 V7 04 - 140 -022 -001
10 V704 - 140- 025- 00 1

1

10 1V704 -1 40-030 -0 0 1
14 IV705-1 40- 080- 00 1
24 1V 763 - 400-00 0-00 1
25 IV888- 240- 08 1- 80 1
13 V889 -0 00 -081 -8 0

6 V920-55 0-8 0 1-00
9 V920-55 1-201 - 40

17 V920- 55 1- 30 1- 70
10 IV920- 55 1- 902- 20
21 IV936 - 150- 0 15 - 001

i 1
25 I V999- 300- 00 1- 00 1
11 ~20 1 -261 -2 05 -5 0 1

14 I
31 1

4. 1 1
1

20 I
46 1

8 1
14 i
19 1

1 1
46 1 1
50 1 I
9 : I
5 1 1

12 I !
1

1

1

1

I

I
I
1

I
I
I

34E­
5 1A­
3 1D­
3 10 ­
67 e -

20 B­
3 I D­
31D ­
310 ­
3 1D-

67 C- 5
67 C- 31
31 D- 12
31 D- 15
34E- 36

07C- 11
3 10 - 32
3 10- 42
67C- 30
34E - 22

19A­
19 A­
19 A­
20B­
20 B-

63 B­
6H ­
34E ­
63B­
66 ,1 -

18A­
20B ­
63B­
65C­
18 A-

34E­
34E ­
63B­
638­
63B-

67( ­
65C­
6H ­
65 C­
65C-

3

I
1

I
1

20 1 1
24 I I
29 I V·111 - 26 0 0 10 -00 1
19 IV4 11- 2(,0 -0 12 -00 1

7 . ,, ,
!

13
I S V4 11- 260 - 0 16- 0o
45 V500- 162 - 002 - 00
42
~ 3 I V50 Q- l(J2- 50 Z- 00,

I 1
2 1 : [

8 [ V5 0 0 - 16 3 - 0 0 2 - 0 01
9 1 1

29 I V500 - J 6 4- 002- 50 [
S i V52 1- 100 - S0 1- 4. 0 1

1 1
22 JV52 1- 100 SOl -6 0 :

I I
3 l V530 - 240 -80 - 60 !

I I IV580- 140 - 50 - SOl
4 I V580- 140- 50 - 20 1

, IV40 1- 160- 0 12- 001
10 IV40 1- 160- 0 16- 00 1
36 V4 01 -2 60 - 00 4-0 0J

6 V411 -2 60 -00 4-00 '
7 V4 11 -2 60 -005 -001

1

18 V' II -260 - 00 6- 00 1
40 i
37 :
7 1
9 V411 -2 60 -0 08 - 00 1

1

29
32

6
9
9 1

1

sn»
3t, E-

6 3k ­
lj 3H ­
Ed !) ­
(J Sr.
bi e -

65C - 26
19 A- S
I YA- 13
19'\ - 18
20 8 - 9

20 R­
~ O~ ­

3 1 IJ ­
3 4 1: ­
63B-

63B­
65( ­
65 C­
6 5C ­
18A-

1S.-\ - 32
20B - 13
638 - 25
65B- 16
6 5( -

31D­
3 1D­
67C­
66 A­
6iC -

66 1\ ­
66A ­
6H ­
5 1A ­
5 1A-

51 A·
G3r;­
6 6 1\ -

! 66A­
6 7( -

I IA-
O l ~ ~ O {) 1 4E ·

1:\ .

I

I
I
i

0 10- 00 :

i RE F. ' d . i PART COD E I REF .~- PART CODE I RE F . No . 1
1 I I 1 1 1

---jl- 1 I I I 1

PART CLlllE

! V 4 0 1 - 1 b u - n ( ) ~' O O I

I
I

I v3 0 3 - 2 6 0- 0 1 ~ -OO !

I I
! V304- 26 0- 00S- 00 i
IV304- 260- 0 10- 00 1
IV304- 260- 0 12- 00 1
I I
IV305- 260- 008- 00 1
1 I

1

V305- 260- 0 12- 00 1
1

I

IV363-2 60 - 008 - 00 1
; V40 1- 160- 003- 00
1V4 0 1-1 6o -004 - 00
1V 40 1-160 -005 -00
i V40 1- 1GO- QOfl - DO
1 I
I
1

I

I

I

15 I v.J 0 I ltd)
4 I

27 I
51 I V40 1- 1b f)
10 1

I

9
15
42
11
30 I

4E- 12
4 E~ 11
4E - 7
4E - j 1
4 r ';9

(,5 1;
65c­
(; sc­
6 4[ ­
1g A-

f, 3 ~.: .
('3B ­
G7C­
3.11-:­
3.j 1: -

PAR T CO DE

c--------,--- - -,-- - --- ----,----- - . .- - ,------ -
i l l 1
I REF. NO.1 PART CODE 1 REF . ' 0 . 1
1 1 1 1

I I -f- - -11--- -
11600- 514- 00 1- 001 67C- 38 1V 201 -2 60-8 0 1- 60 1 63R - b
11600- 51 4- 002- 00 1 67C- 13 I I 63 B- 44
11600- 514- 003- 001 67C- 14 IV201 - 260 -8 02 -00 63B · 12
116 12- 20 1- 002- 00 1 34E - 44 1 63B - 17
12 130- 931- 00 1- 00 1 71B- 6 ; V20 1- 260- 803- 00 64C, 48
I 1 1
12130-931 -21 0- 00 1 7 1B- 9 1 67C- 41
13506- 30 ) - 260- 001 64C- 37 IV20 1- 260- 803- 50 18A' 12
13506- 30 1- 262- 00 1 64 C- 39 IV20 1- 260-806 -00 19A- 12
3506- 30 1- 263- 00 1 64C- 40 1 34E- 17
3506 -301 - 264 -00 1 64C- 4 1 ~ V 2 0 1- 2 6 1 - 0 0 1 - 6 0 3 1D 20

1
3506 -30 1-2 65 -0 0 1 64C- 42 V20 1-2 61 - 004 - 50 5 1' - 5
3506 -3 01- 267 -001 64 C- 43 V201 - 261 - 202-5 0 63B- 3
3506- 30 1- 269- 00 1 6H - 45 67C - 3
3506 -3 01-311 -00 64 C- 46 1\' 20 1- 26 1- 203- 00 34E- 28
3560-702 - 00 1-1 0 71 B- 16 [V20 1-2 6 1- 205- 00 1 51A- 4

I
36 14-26 1-220-0 0 65C- 18 V2 01 -2 61 - 205- 501 66 A- 2
36 21 - 30 4- 003- 00 18A- 29 V201- 360- 802- 50 1 67( - 36
365 2-261 -202 -00 65B- 6 V201" 361 -203- 001 il A- 2 1
3737- 154-00 2- 00 63B- 39 1 1 67C- 15
37 3 7- 17 2 - 0 0 9 -0 0 65B - 13 : V2 10 - 2 GO- () Oj - (jO : () ·1 [ - ,;7

,,
3750 -412 - 003 -0 0 71 B- 15 \' 21 1-20 0 -80 >00i 6 3[; - 23
7955 - 201 -0 26 - 00 SlA- 11 v211 - 26 0- RO) - hOi 6 4[ - 3S
7956- 205- 0 16- 00 63B- 37 V2 11- 26 1- 003- 00 1 34E- ,] 5

IVI 11-1 63-00 0-601 65C- 33 IV2 11- 360 ' 803- 50 1 34E · 18
I Vl l 1- 16 4 - 000 - 6 0 65 ( - 2 1 I V2 1 1- 3 6 1- 0 0 ) - =) 0 1 )·iE - 10

I I
VI 11- 164 - 000- 8 0 65C- S IV2 11- 5GO-802- 50 1 4F. - 42
VI1 1- 165 -0 00 -8 0 65 C- 11 IV240- 26 1- 003- 80 1 3B- 32
VI1 1- 165-0 01 -50 65C- 15 : V251- 201 20 2- 5C: ~E - L
VI13 -164 - 00 1- 60 64C- 27 IV 252- 26 1- 00 3- 00 1 4E- 4

IVI 95- 104-0 20 - 40 6 ' C- 44 IV2 52 - 26 1 ' 0113 - 50 1 4E· 5
I ~
IV200- 260- 601- 20 l SA- 31 V2 52 - 26 1- 004 -0 01

65 3- 14 V252 -261 -0 05 ~50 1

65C - 2 V252 - 261 -::W~ · 50 :

V200-26 0-601 - 60 l SA- S i V 2 5 2 -2 6 1 -20 4 - ~O i

V20 0-260- 602 -00 63B- 22 IV300 -2 60 - 004- 00 1
;

65C- 24 V3 00 -2 6o -Q06 00 1
V200- 260- 60 2-5 0 65C- 23 I
V200-260 -603 -00 63B- 23 I
V201-2 60-S01 -2 0 19 A- 7 i V30 3- 200 OG0 -00 1

19A- 16 IV30 3- 260- 00S 001
! i

I 65C- '1 I I

V20) - 260 -8 0 1- 60 1 20 B- 3 I [
1 20B- 19 1
I 208- 23 I V303- 260 - 0 11]- Q(l i
I 31 0- 23 IV303- 260- 0 12 · 00 1

1--. I .. __ ___L __

~ ~



»<. /""'

... ALPHABET iC AL I NDEX ... P. YO1

, ._- ---r
I I i I I t

I DESCRIPTI ON I REF . xu. I DESCRIPTIO' I REF . NO. I DESC RI PTI ON I REF. NO. i DESCR IPTI ON I REF. NO .
I I I I I I I I I
I-- i I I I I I i
I ARM, PARK IN G 31 0 - 3 5 I BOLT/M12X 55 I 66A - 2 t CUSHION. f:ADI ATO R I 18A - 11 i LAHP.PI LOT ASSY I 64C - 21
I BAFF LE ASSY 18A- 20 BOLT/MI2 X55 66 A- 6 I CUS HI ON/RUSBER I 20 B- 5 I LAMP. PILO T B ASSY 64C - B
I BAG . TOOL 71B- 16 BONNET CO MP 206 - 1 I 63B- 35 I LAM P, PILOT C ASS! 64C- 14
I BA LVE 6 4( - 38 BOTT ON 31 D- 25 D R U"1.~HE E L \A,1 6 - 1S i 526 - 1 I LAMP . WORK ASSY 64C- 37
i BAND, li,IJ RE/250 65B- 11 BO X,F USE 65B- 7 ELE ME' T t l SA - 23 I LEAD CO M\' 64 C- 45
I BASE. FL ASHER 6 5( - 2 2 BRACKE T, 2P LH CO MP 34£ - 26 FE ND ER , LH I 63B- 1 I LE NS 64C- 2
I BEARI NG. RB/620S ! 51A- IS I BRACKET, 2P RH CO MP 34 E- 27 FEND ER.RlI CO MPI 63B- 2 64C- 9
I BEARI NG. RB/ 6306 I 51A- 17 I BRH KE T. LI NK CO .HP 67C- 2 FI LTE R 636 - 42 64C - 15
t BOLT t 20B- 12 I BR AC KET,SE AT CO MP I 638 - 33 FL AS HER UNI T 65C- 20 ! 64C- 23
I BOLT , llI.'GE i 206 - 4 I BR AKE, PARK I~G AS SY I 31D- 22 FORK 67 ( - 23 I 64C - 26
I BOLT.S EM S ( 5 ) 64C - 47 I BREATHER ASSY , 636 - 4 0 FOR K. BRACKET 67C- 32 I 64C- 39,
I BOL T,SET /154 66 A- 9 BU LB/ 12V 20W 7 1B- 19 FUNN EL 71 6 - 17 LE VER I 65C- 14
I BOLT,W!SG 18A- 21 BU LB/ 12V 25/2 5 718 - 18 FUSE , \A 65B- S LE VER, SW IT CH I 65 C- 36
I BOLTI ,H 6X 12 t SA- 31 BUL B/12 V 3W 64C- 6 FUS E/ 15 71B- 21 Ll GHT ASS! 64 C- 24
I 65B- 14 64C- 13 FlISE /5 ,1\ 71B- 20 LI NK, FUS I BLE 65B- 6
I 65C- 2 I 64C- 19 I G p.,~, G~~EASE I 71B- 14 LINK . LOWER CO MP 67 C- 1
t SOLTIM oX 16 18A- 8 t 64( - 22 I GAS KET t 1SA - 24 Ll NK,TO P ( RH ) COMP 67 C- 18

BOLT / M 6X 20 63B- 22 BULB/12VI0 W 64C- 25 I I 04C- 4 L1NK, TO P LH COM P 67 C- 17
65( - 24 BUSH/ 25X34X48 34E- 31 I I G4C - 11 !'lARK , HAND LI NG I SA- 25

BOLT/ M 6X 25 65C - 23 CA BLE, HETER 65C - 39 I I 64C- 17 METAL, DI FF- CASE LH 34E- 38
BOLT/ M 6X 30 63B- 23 CA P 18A- 2 I 64( - 41 METAL,D I FF- CA SE RH 34E- 39

I BOLT1 M bU4 633 - 28 CAP (M 8) i 03B- 34 I GASI\ ET. RASE I 64C - 3 1 METAL. I NPUT 34 E- 15
I 64( - 35 C AP,BLA ~ K / ~ 1 2 I 34£ - 25 GASI\F.T , LE ~S I 64C- 28 META L, PTO I 34E- 43

BOL T/ M 6U6 34E- 10 I J 1A- 12 GEA R, 1.'HEE L/5,s I 51 A- 14 I METER, SPEED ASS! I 65C- 38
34E- I S I CAP , BLA NK /MI 4 52B- 5 GRI L I. i 20B- 11 I ~ UF F L E R I 19A- 1
34E- 42 I CA P,0IL/ 30 638 - 37 GRI LL E. LIGHT I 208 - 15 I NIP PLE ,GREASE / I/S I 310- 7
34£ - 45 I CAP , T1RE VALVE 52B- 4 GJ-: 1p I 3 1D - 26 I NIPP LE.GREASE /B - M6F I 31 0- 36

BOLTnl SX 12 19A- 7 I CA SE, F T- ,<JSS10 N ! 34E- 1 I GR OHMET ! 65c- 30 I NUT I 64C - 46
19A- 16 i CASE, TRAN SMiSSi ON i 34£ - Z ! GUARO, FAN I l .';A- 4 I 65C- 35
65C- 41 CH AI N. CH ECK RH 67C- 7 HA NDLE , ADJ ; 67( - 25 ' UT, LH THREAD /MS 31D- 17

BOL T/ M SX 16 20 B- S CH AI N.C HE CK/1 48 COMP 67e - 6 HA RNE SS , EJ tlC - 32 NUT, LOC KI16 67C- 27
20B- 19 CH AI N, LW LINK 67C- 40 HAfIHSS ,10 . 11 .~ SS Y i 658 - 5 ~UT. R1'G 65C- 13
3 1D - 28 CL AMP 65 ( - ·1 0 HAI: I\E SS , C . AKP 6 ~C - 33 ~ UT , T O P LI NK LO CK 67C - 44
638 - 6 CL AMP , HAR NESS 31D- 19 I HAH NESS. EMi Tli 64C- 34 I NUT/ M S I 63 B- 29
633- 44 651! - 10 I HAf: H SS , \I.: IRE .~ 0 1 2 I (; 5B- 9 I ~ U T / M , 4 I 64 C- 29

BOL T/ M SX 20 638 - 12 , CLAMP. HA RN ESS/1 50 i 65B- 12 11i\1i.~E S S , l.I J I~ E ~ o ::; I 6 5 B~ 1 NL:T /H . 6 65 B- 15
63B- 17 I CL AMP. MAIN lIA RN ESS i 65 1) - 13 I !IAR ~ ESS, WI H E i~ UIO I 6 53- 4 t 65C- 4

BOLT / M 8X 25 67 C- 36 I CL AMPIl 2 ; J9 A- 11 I II I TCII , TR ,\ I I. LEI: 71B- 1 I 65C- 27
BOLT / M 8X 30 64C - 4S I CLAMP13 5 I I SA - 16 I HULDEr: , 64C - 5 t :\tJT/ M. 8 19A- 10

67C- 41 I CL AMP / 44 I 1SA - 17 I I 6 4( - 12 I 3 I D- 1S
BOLTi M s x 35 I SA- 12 I CL AMP/ 4S I 18A- 2S 64C- 1$ I 310- 40
BOLT/M .IX 00 19A- 12

, CLE ANER . AI R ASS! t 18A - 18 Il (l Lll H~.LE n: 1i 31 D- 27 I I 63 B- 9,
I 34£ - 17 , CLIP/56 I 18A - 29 HOLDU: , SHAFT 31[) - 33 I , 633 - 15

BOL T/ MOSX 16 I 208 - 23 I COC K, "ATE R i 18A- 7 1I 0RN I (i 5c- I I i 64C - 36
BO LT/ MI0 K 16 I 31 D- 20 t COVER I 19A- 4 I HOSE, ,\/ R L: I) r.r: r~ I 11:: "\ - 26 i I 6 4C - 51
BOLT/ MI 0X 4\ 51A- 5 I I 638 - 41 I HOS E, P,/ II Ul:;n ER I 1,~A - :n 67C - 37
H O LT /~1 0 X 3 S 63B- 32 I CO VER, J OI NT I 31£ - 33 I HOSE . UO RU];l: E1-: 18 A- 14 I 67C- 42
80LT/ M12X 35 I 63 B- 3 I COVER, MUFFLER COMP 19.4 - 3 I BUSE , l;pn:U8 HER. I l $A- 1:; NrT /:"l , 10 34E- 11

t 67( - 3 I COVER,SI OE LII 203 - 1S t lIUUS I! G,A\LE HE AR/LlI : S J,\ .- 1 I 51A- 6
BO LT / M12X 30 34E- 2,13 I CO VER, SI DE r.I1 208- 22 I liO tIS1SG . AX I. F. REAR/ I: ll i 'i 1,\ 2 I r-; II T/ H, 12 I 34E- 30

51A- 21 I COVER ,TAIL PIP E CO MP 19A- 5 I Il l:B/22X ·1 0X 3i CO MI' 67 C- 3') I I 51 A- 7
G7 C- 15 I I 19,; - i 1 I KEY (" C- 17 I 66 A- 4

DOL T/ H12X 5U 51A- 4 I COV ER . U ~ D E R C O~ P I 20 B- 7 LA MP, P ILOT \ ASS¥ r;-I (' - 1 I I 6G A- 7
__~~_~~...J___

~
~ .....L........-_____ _ ~_ _ ._ .._. ___ . :. __ . _ . ______



... ALPHABETI CAL I NDE X ... P. Y02

i REF . NO. i
I I

DESCRIP TI ONDESCRIP TI O~HEr . '\ 11 .DESCRIPTI ON

NUT/M . 12

Pl ~.SPLI T/3 .0X20

PIP E. VI NYL
PIPE/123
PL ATE

OI LER
PACKI NG
PA CKIN G. I NPUT METAL
P AC K I~ G,R T- MISSION
PAC KI NG . REAR AXLE
PAC KI NG/R UBB ER
PAN. DUST
PE DA L, BRAKE LH
PEDAL , BRAKE RH
PIN BX36
PIN ASSY
P I N, HA I R

PIN. SPLl T/ 4 . 0X25
PI N. SPRI NG 5X28
PI N,SPRI~ G 5X32
PI N.SP RI NG BX28
PIN .ST BI 8X14
PI N.ST BI 8X16

PI N.SPLI T!2.5X2D

PI N. TOP LI NK
PI N. YOK E A
PIN. YO KE B
PI NIl OX32
PI N/1 6X44
PI N/16X63
PI N/19 X214
PIN/22X 384
PIN/ 8X212
PI N/8X220
PIPE . TA IL

PI N. SEAT SET
PI N,SPLIT!2 .0X20

PIN. LINK

r-
I
i
I

I i i
I DE SCR IP TION I REF. NO. I
I I I

I --t-: I I I I I I
66" 10 I PL IERS/GI50 I 71B- S I SPRI NG /H CID9 I 63B- 31 I WASHER PL/ MI 2 I 67C- 5 I
67 E 9 PLUG. DRAI N 34E- 23 I ST AY I 64C- 43 I WASH ER PL/ MI6 I 65C- 29 I
71B- 15 PLUG. DRAI N (1/4) 51A - 11 i STA Y. FENDER LH ! 63B- 10 I I 67C- 31 I
65 C- 34 PROTEC TOR. FA N 18A- 5 I STAY . FE NDER RH 638 - I I I WAS HER SP/ M 3 I 65 C- 32 I
34E· 16 RADIA TOR ASSY 18A - I I STAY , NO. LA MP 63B- 27 WASHER SP/ M 4 64 C- 30 I
34E - 3 REFLECT OR CO MP 64C - 40 I STUD/ MIO X 30 34E - 4 6 5C- 6 I
51A - 3 I RES T. AR M 63B- 16 STUD/ M10 X 35 34E· 5 W' SHER SP/ M 5 65C- 9 I
63 B- 38 I RI M I 64C- 42 STUD/MIOX 40 34E- 12 W' SHER SP/ M 6 18' - 9 i
18A- 19 I RI NG ,S NP,P /22 C I 310 - 2 STUD/ MIOX 55 34E- 13 I 18A- 32 I
310- 3 I RING ,S N'P/25 C I 34E - 32 STUD/ M1 2X 25 34E- 6 I 20B- 13 I
31D - () I RI NG , SNAP/3D C 1 5 1A- 19 3 4E - 7 I 63 B- 25 I
310- 4 I RING,S NAP /80 C I 51A - 20 ST UD/ M12X 45 34E- 14 I 65B- 16
718 - 2 I RO D I 310 - 23 SWITCH. HORN AS SY 65 C- 18 I 65C- 3
34E.. 37 ROD,ADJUST I 310 - 39 SW I TC H. KE Y 65C- 16 I 65 C- 26
63B- 36 ROD . BRA KE I 310 - 16 SWITCH. LEvER ASSY 65 C- 31 I WASHE R SP/ M 8 19A- 8
67 C- B ROD ,Ll FT I 67 C- 28 I SWITCH. PARK ING 65C- 19 I 19A- 13
718 - 5 ROD. LIFT LH I 67C- 22 I SWI TC H,SA FETY I 65C- 28 I 19A - 18
67E- 21 ROD . PACKING 310 - 3D SWI TC H. STARTER : 65C- 5 I 20B- 9
67C, 39 i RUBBER. BAFF LE 64C - 49 TIRE/ 4P 8-18 I 52B- 2 I 2DB- 20
71B- 3 I SCRE W 65C- 37 TUBE /8 -18 I 52B- 3 i I 20B- 24
638 - 3') I 67C- 24 TUR NBUCKLE COHP I 67 C- 19 I 310 - 29
310- 12 I SCREW .P LUS/M4XO .7XI6 64C- 27 TURNBUC KL E 12 CO MP I 67 C' S I I 34E- 19
310- 15 I SCRE W/ H 3X 6 65C- 33 WAS HER I 638 - 30 I I 63B- 7
34E- 36 ! SCRE W/ H 4X 6 65C- 21 I 64C- 3 I I 638- 13
67C - 11 I SLRE W/ M 4X B 65C- 8 I I 64[ - 10 I I 63B- 18
3 10- 32 SCRE W/ H 5X 8 65C - 11 I 64C- 16 I I 67C- 43
310 - 42 SCRE W/ M 5X15 65C- 15 65C - 12 I WA SHER SP/ H08 I 63B- 45
67C- 30 SC RE W/ M4X20 63B- 43 WASH ER PL/ H 4 65C- 7 I I 65C- 42
310 - 38 SCRE WI M4 X4 64C - 44 WASH ER PL/ H 5 65C- 10 I WASH ER SP/ M1D I 310- 21
67C- 26 I SC REW/ M6 XI6 20B- 16 WASHER PL/ H 6 18A- 10 I 34E- 8
310 - 37 I SCR EW DRIVER ASSY 71B- 9 I 2DB - 14 I 51A- 9
34E- 22 I SEA L,0I L/QLF488Dl 1.5 1 51A- 16 I 63B- 24 I WASH ER SP/H 12 34E- 29
3,H - 2 1 SEAL .RING 3 4E - 44 t 65C - 25 i 51A- 8
5IA - 10 SEAL/(30X15XI 70) 208 - 3 WASH ER PL/M 8 I 18A - 13 I 51A- 22
67C- 20 SEAL/(30 X20 X21 5) 20B- 2 I 19A - 9 I 638- 4
310 - 10 SEA T ASSY 63B- 20 I 19A- 17 i 66A- 3
310- 13 SEAT. A 63B- 21 : 20B- 10 I 66A- 11
67C - 10 SHACKLE I 67C- 12 ~ 20B - 21 I 67C - 4
67C- 29 SH AFT. BR AKE I 310- I I 20B- 25 I 67C- 16
67C- 34 SHA FT.P'RKI NG I 310 - 34 I 3 10- 14 I WASHER . SEAL 18A- 22
7 1B - 4 SHAFT , WHEEL I 51A- 13 ! 310 - 31 I WA SHER.SEAL/1 6 34E- 24
67C- 38 I SHIH.DIF F-CASE A I 34E- 40 I 34E - 20 I WASH ER /1 5X24X2 I 20B- 6
34E- 34 I SHI M.DIFF-C ASE B I 34E- 41 I 63B- S I WASHER /H8 I 34E- 46
34E- 35 I SOC KE T I 64C- 7 I 63B- 14 i WEI GHT . BAL ANC E I 66A- 5
19A - 2 I I 64C- 20 638 - 19 WE I GHT .F . WHEEL SE T I 66A- 1
19A - 15 I SPA ~ NER.BOx / 17 I 71B- 6 63B- 46 WEI GHT .R , WHEEL SET I 66A - 8
18A- 3 I SPAN NER I 8XI0 I 71B- 10 64 C- 50 WI RE HARNE SS NO 8 I 65B- 2
51A- 15 I SPANNER/12X1 4 I 71 B- I I WASH ER PL/ M08 19A- 6 WI RE HA RN ESS NO 9 I 65B- 3
63B- 26 I SPANNER/13X17 I 71B- 12 310 - 11 WREN CH,SOCKET /I 7XI9 I 71B - 7
67C- 13 I SP A N ~ER/19X22 I 7 1B - 13 I 310- 41 I YOKE RH I 31 0- 9
67C- 14 ! SPRING I 310- 24 I WA SH ER PL/ HIO I 3.E - 9 i YDKE . LH I 310- 8

PLAT E.H IN GE ! 208 - 17 I SPRI NG . PARK I NG BRAKE I 310- 5 I WASHER PL/ MI 2 i 63B- 5 I I
I PLATE. SEAL CO MP I IS A- 30 I SPR1NG ,SE T I 18A- 6 I I 66A- 12 I I I
! [ • ti l ! !

~ ~



(

(



(

(


